11140

|

LIISISSVHO VD 114A!D/d/NOILILIIdWO D AMYdI [0/

/R REAAN RN R Y

\UBIRLAY
Bhy NN Ve |
i\

N TSN
M (

\
N
\

Wo05.0W o) OAWDIMMM

CINCIDIC)

sdHvoR13aon[od




ZOEFITIERR/CH—FVhZEHE

VRDIEE. FRHICEDESTEVE T COFvME. D

D—ILRF+VEFY A—H—THBHITED

SEE- R AR/CH—TC9 . AFHEAE(CHESTEIELLMEIN - B2 ETZEUCEIT NS, S CHOFRICRULE T EDHRE T,
Z2IICEUVATIELTZHD FE5H]
R/C h—%=ZR=2IC ERHIR
BFER(PRELIT) b $HiEITT BRI B FREFDHDIEFHN BR2EEIALTTEL,

I HIIDE= B ETOF=E R B \yFU—0OmbiklL B
wﬁo)mz,iﬁpﬁumau-cm\t?-m INETEEBSR @ IIEWR/CH—IIBRADS. FHEIOMERIZENAE  (\vFU—([CRBOHABICESEHEALTTEW.)
ERHADE, ERICRIRTY . —RHHBEFIVEBDET . L—ILEF> TRETHZAP. @ /\yFU—EFETIHIE. AEICKI LT LMIOBNERRE

@ AN DREICUTAEEBEND Tl F—TRER. T R/CH—RY—FYhTESETTE, BACIToTTEL. X SRS COREDRITTTEL,
BEfRIEENSDoIBEGE. ITE 7 IF—YEREET @ NEE. ABRDADREEICIED L SIFEM CREMICESEE @ \vFU—DFREREFBINIERCIERLT TS, FTES
sELEDETEL. WTTFZL, OB TBRET & BEOBAFRNT DREIMD

® ENOFICHEREREF THY . RIEDRNEDNS ® R/CH—EBREEFRTZH. ASHONS TV TREDSS BOET . \yFU—RENE0EEMR L5FBEHRIELTT
ENBMIHAII N HRET IFRET DBDBOE T KB EAIGES | HFD IS 0,

® HHIUTIRF BB IENUECHEDET  RLDH LWL BEMOEVERTESETTEL. @ ETRONyFU—REVRECEDFT SERERTHE/N\Y
[CATEENBICE I TEEERLTTEW. X 7y @ AERICR/CH—EESETNBIANZEAR. ERHEES FU—ZGHIBCHEDFT DT AHEEEBENTHSFE
5—F A ISEERATIRERBEHVETOTEREL BOKSIC, ERHERELEST. RERNMD T TS, LTFEL,

TFEL. @ R/CH—IEKERNET MOBP. KIcED DB BHFTE @ FECHoR/\yFU—E—ROITE—RITHTTC. BFEX
® HRICHBCERMEERALTVEY. INTaNE 5E%&.R/CXADENTED . RET BRIEDBOET THEHFAOERECIRTT TV,

SR\—VERTyIUHSIK BEMGEINYBRLEDE @ R/CH—DEBEHES EPONIUN, ¥4 PELEEEETED

o rAEUBNSSICERLTTFE L, 7./ wrU—sgRLgRBRcToc. BESScFE: [l E—Y—0OHDIRL B

@ TSATAvIN—VIBERYERT DRI, VIRFLIER R BENENT T, (E—y—ICHEOHBERICESEEALTTEL.)
HRIBRNBDDTERLTTE L. @ ETEODR/CH—EHHREICIEDENSDET . BIRTY ® 7.2VDOINYFU—TCE—5—DOhSELETBERBTT . E

@ [CIEREBOBRENEBIE KD IEIF A L—XICEHET DLSIC DTHEPFBZEBVTHS AT FIRAEEZLTTEL — N ERELBSEIROE TS EISNETDT. 6
HBHITTTEL, LE—5—DIL—01 V%S BHIE. E—5—=LohbERE

o mipvri—rmrEnLczesTrrL.EESsrE [l FESBAFIE N LB~5VIEETHSELLT T,
TRECI-FIEMTIERIRTT X ERBERC 0 5 rhzmETaL5Ic. A0 LCR/CH—EBEFT. @ T H—REBNEAYFFYANBETT . $ILTHEXE
BRINTLEVEYa—MEEDRNP, HEEE T ® ZAE—RIAVRO—SDRAYFHOFFICHE>TV\DEERES —ROHIEL oD EfTRRNEEDE T . ERRRICT Y
REHRGLBSHBOFT LTHS, E—I— &Ny T U—BERLET. —ZUHULD. TSV TERSRIRT DEDAYTFY

® ZELLLODE WERTIL REMDNEFLUEDET o o777 #RHIEL. 2 yFEONICLET. GEERO ZELTREL.

BEAEDT D IRIBURIS EBBEDBOFT o BENTHoTLBEBRTT MICEEOBVRETERL O E—5—OUEECESEF PHERRLTTE . ¥ PHEHR
® ZER[F BEICNTORNCLEHREL. BRORVEH TFEL.) ETHEVWEE—5—DOHEEE TS CRBHRIEVRIT TEL .,

TIT>TTFEL,

@ ZHEWDZAvFZONICLET .

B ETRTFIENR

® ZRE—RIVPO—SDORAvFZOFFICLET .
@ NyFU—DEFEENLET.
@ REEEDRAvFZEOFFICL. 7T T ZfDEFET .

fthDR/CANZERY REICEHEDET .

O ETROE—I—[BIFRICRVEEICHEDE T EHRETTD
LE—Y—ZHBHIHRICHEDTT DT FEHHMZENTHS
FETLTULTTEL,

Thank you for purchasing this Yokomo product. This high performance competition kit has been proudly manufactured
by Yokomo - World Champion R/C car manufacturer. Proper assembly of this product will provide fun, safe enjoyment.

PRECAUTIONS FOR SAFE ENJOYMENT OF YOUR R/C CAR

For children under the age of 13, parental guidance is recommended when running.

W ASSEMBLY PRECAUTIONS Il W PRECAUTIONS BEFORE RUNNING W

Do not assemble around small children. The
parts can be dangerous if accidentally
swallowed.

Check the contents carefully before
assembly. Please contact Customer Support
if you happen to notice any defective or
missing items.

You will find the assembly process much
easier by carefully reading through the
manual, and familiarizing yourself with the
instructions.

Many different tools are required during
assembly. For safety purposes, please use
suitable tools. Exercise extra caution when
using a sharp tool such as a hobby knife.
Many different materials are used for the
parts. Use extra care when handling parts
with sharp edges, such as machined metal
parts.

@ When cutting plastic parts, watch for any

flying parts.

Try to assemble any rotating parts or
drivetrain parts as smooth as possible.
Bundle wires neatly away from the ground or
any moving drivetrain components. Make
sure that all wires are properly connected to
prevent shorting.

@® Unnecessary modifications may be unsafe

and hinder performance.

@ Always paint in a well ventilated area away

from flames.

@® Yokomo R/C cars are built for competition use, and
some models may exceed speeds of 40km per hour.
Practice common sense and run the car in open safe
places, or R/C car tracks.

@ Do not run the car on public roads with high amounts
of traffic, or in areas that may cause an
inconvenience to people in that area.

@® R/C cars are controlled using a radio frequency. Ina
worst-case scenario, radio interferences may cause
loss of control.

@ |[f others near you are running R/C cars, confirm that
they are not running on the same frequency.

@ R/C cars do not like water. Avoid running on rainy
days, or areas with water puddles. Exposure of the
electronics to water may cause loss of control or
damage to the electronics.

@ The drivetrain of an R/C car consists of many moving
parts like gears, belts, shafts, and tires. Avoid
touching these areas when the battery is connected.

@ Many parts of an R/C car will become hot after
running. Allow the parts to sufficiently cool before
conducting any maintenance.

Hl BEGINNING A RUN

@ Place the R/C car on a stand so the wheels are off
the ground.

® Confirm that the speed controller switch is OFF, and
connect the motor and battery.

® Extend the transmitter antenna and turn the switch
ON. (It is unsafe to use a transmitter with low
voltage. Make sure that the transmitter batteries are
good before running.

@ Turn the speed controller switch ON.

B FINISHING A RUN W

@ Turn the speed controller switch OFF.

@ Disconnect the battery.

® Turn the transmitter switch OFF, and retract the
antenna.

l BATTERY USAGE H

(Carefully read the instruction included with the batteries)

@® \When charging batteries, make sure that the
surrounding area is void of anything highly flammable.
Also avoid charging in high-temperature locations.

@® When charging batteries, frequently monitor the
charging status. In a worst case scenario,
overcharging a battery may cause it catch on fire. If
the battery reaches 50 degrees Celcius or more,
stop charging.

@ Batteries will become hot after running. Continuous
use of the battery pack may result in damage to the
cells. Allow the battery too cool down before
re-charging.

@® Please do not discard old battery packs in the trash.
Although inconvenient, please locate a battery
disposal center.

Hl MOTOR USAGE H

(Carefully read the instructions included with the motor.)

@ Connecting a 7.2V battery directly to the motor can
be very dangerous. This may cause the internal parts
of the motor to break apart, causing some parts to fly
out of the motor. To break-in the motor, safely
secure the motor and run the motor at about 3-5V.

@® Motors require periodic maintenance. Slower speeds
and decreased run times may indicate a worn-out
motor. Periodically clean the motor and change the
brushes when needed.

@® Choose a gear ratio that matches the power
characteristics of the motor. Using a gear ratio
unsuited to the characteristics of the motor will not
only prevent the motor from performing at its
optimum, but may even cause damage to the other
electronics.

@® Motors will generally become very hot after
running.Continuous running will reduce the life of the
motor. Allow the motor to sufficiently cool between
each run.



HEYL CICAETSY)
ACCESSORIES AND TOOLS NEEDED FOR KIT ASSEMBLY

EATDIEHICHIEHEVNKHIE BHD
ADDITIONAL ITEMS REQUIRED FOR USE (NOT INCLUDED IN KIT)

2FvIL70OMR (1 =R, 1 7 TEHE)
TWO CHANNEL R/C SURFACE RADIO SYSTEM AND ELECTRONIC SPEED CONTROL
ETR7.2VI\yTU—)\wI (ARV—RI\WvT - 1Z2#EH A /23— T4 X)
7.2V BATTERY PACK (Straight Pack - Standard Size / Shorty Size)
ETR/I\vTFU—FEEs
BATTERY CHARGER
ETHE—Y—
MOTOR
WT A ZBERANS—
BODY SPRAY PAINT

HHH I CTDERICHIEAREI2TE
ASSEMBLING TOOLS REQUIRED. (NOT INCLUDED IN KIT)

—C([ =] )
) /4/
NI AR A )\—(2mm, 1.5mm) N
HEX WRENCH I\U=
YOKOMOL—¥>5Y—L 1.5m AvIZARSA){— ¥550 SCISSORS
YT-15RTR Lk / YT-15RTB J5v& VTGS = 160mm %1200
YOKOMOL—¥>5y—JL 2.0m Av&ARSA)\— ¥550 T s ) 00
YT-20RTR LR / YT-20RTB J5v& wINT=
——[| =] —T==—=
F YRS /)\—(7.0mm, 5.5mm) mRT4—U—<—
NUT DRIVER BODY REAMER
YOKOMOL—¥>5Y—)b 5.5mF vhRS4)\— ¥660 YOKOMOL—¥>5Y—)L T U—<— ¥1600
YT-55RTR Lk / YT-55RTB J5v2 YT-BRR Lk / YT-BRB F5v2&

YOKOMOL—>>9Y—)L 7.0mFvhRS/\— ¥660
YT-70RTR Lwk / YT-70RTB J5vo

—— =) —€_ |

TSARSAIN—(IV) B EEEE
SCREW DRIVER(SMALL) QUICK DRYING GLUE
YT-DP1W D—2ZLVF #1TS5ARSA/\— ¥1200 CS—SGEX E#fE#EE#l ¥800
@@ Q@ e e\
SIFRIF —w)\— vy —
NEEDLE NOSE PLIERS SIDE CUTTER HOBBY KNIFE
FyNCADTLBDTE

TOOLS (INCLUDED)

X | ]

=2\ I)ILLUF
TURNBUCKLE
WRENCH

HEEZE TR ICRIBESTEDAICASAMNZULO>HDOSIEL. SHBAZD|EE(ICIE> THERICHEMB LEIFTTEL,
For assembly,follow the figures and the instructions closely so that your machine will perform at its best!!



1. XMV v2—DHEILT

Main Chassis Assembly

#*AERFYa—MA X Li-Po Ny T U—FRHICHEDFET,
For shorty Li-Po battery use only.

TUDVNE VT DE]
Small hole on front

HEEISER
Note position

XATITER
Note position

B8-301BA
. N\ PYRAIYDUU K- B
TR EVITHE] Suspension Mount + B
Large hole on front

SD-002S3
ALV v Y— X1
Main Chassis

[C@/\°—D“‘G1§Jﬂ@“é)\“—‘y]

Parts used on this page

FHS Screw

ZC-F38A :
@ M3x8 H5EX

SD-00253 ¥ ZEE )\ T U—(24 mn~) = {FERT DEIE

G;:&‘;SJS; X1 M3x168 HSEXR X4, BmmE AX—Y— X4
ZRIRCARIRE /Y T U—R)LY —DEfHIEZ
— EHICEEULTLIEEL,

B H1 ORNR When using a 2s Shorty Lipo battery, prepare
Bag #1 Contents M3x16 FHS Screw X4 and 6 mm thick spacer

X4 separately and adjust the mounting position
of the battery holder upwards.

B8-301BA
YARXYIV K -B X1
Suspension Mount - B

[ oe=9c [
(@x O]

Y2-301D2A
PYAIYIU D X1
Suspension Mount - D

IEILiPo/Ny U — RILT—
Short Size Li-Po Battery Holder

ZC-F310A

M3x10 B35 ER
ZC-F38A FHS Screw
M3x8 S+ vwv T X4
FHS Screw
ZC-F310A

M3x10 B5+v v T X4

FHS Screw @

ZC-F38A
M3x8 HSEX
FHS Screw

Y2-301D2A
YAXOV KD

DRB-118LA
INBILiIPo/Xy T U — R)LT—

NELYF (2.0mm)
Allen Key ( 2.0mm)



ALY v I—DHILT

Main Chassis Assembly

R’ #2 DB
Bag #2 Contents

CDOR—IJTERTB/I\—Y
Parts used on this page

Y2-303AP
ZyI=FvFRZ b X1
Upper Deck Post

Ja

ZC-F38A
M3x8 S+ v v X2
FHS Screw

Y2-303AP
PwIN—FvFRZ ~
Upper Deck Post

ZC-F38A
@ M3x8 S EX
FHS Screw

3.AF7VUrvo0y ROBEHIIT
Steering Rod Assembly

CDOR—=ITERTD/I\—Y
Parts used on this page

M¥IN—=JLIY RFv v T30BIFR#7 [CADTVET,

RD-008FU
R—ILIY RFvv T 30EX2
Ball End Cap (30-dearee type)

L’ #2 ORE
Bag #2 Contents

R—ILIY RFvvTMX2
Ball End Cap

[ —
SD-TB33A
33m&y—I\wI)L X2

33 mm Turnbuckle

FADERIICHEOTVET,
One side is reverse threaded.

SD-TB33A
383m&y—I\v )b
33 mm Turnbuckle

Y2-207A

R—=ILIVRFvvTM
Ball Cup

R—ILIY R¥+v T 308
Ball Cup

N

SD-TBLA
Y=y o)LL UF
Turnbuckle Wrench

AF7PUvI0Ov R X2 (B3my—2/\vI)b)
Steering Rod X2 (33 mm Turnbuckle)
25 mm

CE—— T S3TT 1 70

@ Allen Key ( 1.5mm) Allen Key ( 2.0mm)



4.NI)VO ST DEIT

Steering Rod, Bellcrank Assembly

LK #2 DNE
Bag #2 Contents

CDOR—ITERTD/I\—Y
Parts used on this page

SD-202CS3
Try—-UVT X1
Center Link

&0

= —

SD-202S3
NIVISVIR X1
Bellcrank R

SD-20253
RILISVHL X1
Bellcrank L

SD-202BS3
NIVISVIR=R X1
Bellcrank Base

C IO

Y4-201PA
NIVISVIRA K X2
Bellcrank Post

|-

IB-202KPA
TUI-UVIEY X2
Center Link Pin

ol

ZC-A3620BA
2mm AX—H— x3
2mm Spacer

@[ mm)

B8-206LHA
Oy RIYVRKR—=JLL X3
Ball Stud L

(oo

ZC-BH38-A
M3x8 iR& /A Rk X2
BHS Screw

ZC-F38A
M3x8 U5+ v v T X2
FHS Screw

=2\ )VIENEBDED
BZRINS R TERIICHIZA T

TAID'SR C SD-202CS3
HADTEZHBEBDHLET R BV

Center Link

B8-206LHA
Ov RIVRR—=ILL
Ball Stud L ®

ZC-A3620BA
2mm AN—H—
2mm Spacer

AF7UvI0Ov R
Steering Rod

(@) |B-202KPA
i tvy—UroEy

Center Link Pin

XAEITER
Note position

ZC-A3620BA

2mm AN—H—

a5 Y TR 2mm Spacer
SD-202S3 T \@\
NLOS5VYR 1197 (T
Bellcrank R 7 B8-206LHA
Ow RIYRR—ILL @
Ball Stud M
SD-202S3
NIZEDZIR
Bellcrank L
Y4-201PA
NIVISVIRA S
Bellcrank Post
SD-202BS3

NIVISVIR=R
Bellcrank Base

~

[AEICER

Pay attention to the

direction of the part.
ZC-BH38-A
M3x8 & U~ R 4 Y4-201PA
BHS Screw NIZEVEL VAN

Bellcrank Post
B ‘6
\ [ \
J

ZC-F38A
M3x8 HSEX
FHS Screw

@ Allen Key ( 2.0mm)



5FVFT7DHEHIIT
Gear Diff Assembly

ZC-BH28TPA
M2x8 v EVIER
ﬁ BH Tapping Screw

Y2-500GSAA
Fr7r7
Gear Diff (Assembly)

>

KPBUTHAIEANTLIEE L,
Disassemble and add oil.

ZC-BH28TPA
M2x8 v EVIER
BH Tapping Screw

YUV F AL #7,500

Silicon Oil =
| Y2-501GGA i)
o o) HATv bk
Gasket
(=)

AR w MO UVIIClE

K #3 DAB
Bag #3 Contents

ISvOTUR X1
Black Grease

2UIVFA)L #7,500 X1
Silicon oil

* * TSv oI REZRMT B
EV—)LEDEELET,
Ol © g , Coating the gasket with D=0, @O NEHR
3 B [CHEFICRDIARET,
UL 1l § black grease will help Tiehten equally in the
provide a better seal. order of D—® then
KT A5 s o
CS-SLG
Y—)LJU 2@860
@ AELYF (1.5mm)
Allen Key ( 1.5mm )
PR HEILTORICSERTEL.
Please see below for disassembly/assembly instructions.
Y2-503GPA
Y2-501GSA
BD-500G0OA

Y2-503GHA
Y2-503GHA

RS,

Y2-501GSA /

BD-500G0OA

Y2-501GGA

Y2-500GM3A

Y2-500GM3AA
Y2-503GPA

Y2-503GPAA ZC-BH28TPA
Y2-500GM3
Y2-500GSAA
FYFT X1
Gear Diff (Assembly)
an iy e
6. FVRy I ADHEHIIT
Gear Box Assembly
Y2-302ALB §K 63
— RIULIAW R - LN -
R Bulkhead - L ZC-BH256A
R #4 ODRE M2.5x6 KAy Rk
BHS Screw

Bag #4 Contents

CDOR—=ITERTD/I\—Y
Parts used on this page

Y2-631A
by TY v Tk X1
Top Shaft

Y2-302ALB
RICULIAY KL X1
R Bulkhead - L

O o

Y 2-503I-A MD-303lI
PARS—FY X2 FARS—IvTh X2
Idler Gear Idler Shaft

ZC-BH256A

M2.5x6 R&y Ay R X2

BHS Screw

\ [| ZC-S550A
@®5x0.5mm VL X4
/ Shim

BB-105-2A
BXx10 RFPUVT X4
Bearing

MD-303I
A RSy T b
Idler Shaft

Y2-631A
hyTYv T~
Top Shaft

45
SON:

oR

ZC-S550A
@»5x0.5mm ¥ Ln
Shim

Y2-503I-A
A RS—Fv
BB-105-2A Idler Gear
5x10 RPUVT
Bearing

Allen Key ( 1.5mm)



7. F YNy I ZADEHIIT

Gear Box Assembly

K #4 ORE
Bag #4 Contents

[C@/\“—D“‘Gﬁﬁ?’é/\"—‘y]

Parts used on this page

Y2-302ARB
RINLIAY R R X1
R Bulkhead R

Y2-304SD2
TV bk X1
Motor Mount

/ MD-302TH
~y TV v T MRILY— X1
Top Shaft Holder

IA RPHTE— 4%40/3% 4 - L X1
Height Adapter

R Bulkhead - Backplate

ZC-BH256A
qlmmm M2.5x6 Ky VA | x2
BHS Screw

ZC-BH38-A
G]mmm] M3x8 RF VA K x4
BHS Screw
ZC-BH318A
(PO vidx 18 5> e 3
BHS Screw

BB-105-2A
5x10 X7 UV T X2
- Bearing

BB-1510A
10X16 RFPUVYT x2
Bearing

ZC-S100SA
¢ 10X0.1 YL X2
Shim

Y2-302ARB

RIULIAY R -R £

R Bulkhead - R

ZC-BH256A
M2.5x6 Ry Ay R
BHS Screw

ZC-BH318
M3x18 iR& Ay R

BHS Screw

HEEITER
Note position

MD-DHA
I\ KNP TH—A4Fv/3F+ - L
Height Adapter

/2-304802
E—H—TIV

Motor Mount

S

OR—»

BB-1510A
10x15 R7U VY
Bearing

5x10 RXFPUVY
Bearing

MD-302TH
~y TV T MRV —

Top Shaft Holder

XEETER
Note position

O

MD-DHA
A NPHTH—4Fv/3F¥ - R
Height Adapter

o

Y2-302ABP
RINLIAY R -\ I TL—b
R Bulkhead - Backplate

ZC-BH38-A
M3x8 Ry Ay R
BHS Screw

AAELVYF (1.5mm) AAELVVF (2.0mm)
Allen Key ( 1.5mm) Allen Key ( 2.0mm)



RS1TEY

Y2-631A
Drive Pin

J

NAELYF (2.0mm)
Allen Key ( 2.0mm)

M3x8 55

ZC-F38A
FH Screw

.

M3xB KRF Ay R

BHS Screw

<
©
o}
I
@
3
N

5

T

L i

M3x4 v hZXIUa1—

ZC-SS34A
Set Screw

ZI\—F+ 80T

SG-A4880A
Spur Gear

FEUE

lat side

ZIN—FVY/I\T
Spur Gear Hub

<
o
%)
@
<
>

Gear Box Assembly

8. FVINy I ZADHEHIIT

) X

B mUb —

_ o < < —
ollz 2 mmm x x X
EllRs 13- T B
KINTY | P 319 =t 2 R A
KEl|lg® 6= 32 sE8 _{. #: &
QR c o XN eF6 Inz N3 KX
Of|# o BIL oo <2
44 [TRe] v 3 MF O Bﬂznw A.\l
*=3llN 2 SRS &ep £%p 35
) " . ey 5
®oll S o@ Q25 N2& 9¢3

. &=
® mm 9o N3

oE g

—

NAELYF (1.5mm)
Allen Key ( 1.5mm)

Y2-631A
Drive Pin

D RS1IEY x1



9. B —Rik—2/ DED {33

Servo Horn Installation

R #5 ODNAE
Bag #5 Contents

CDR—ITHERTD/I(—Y
Parts used on this page

SD-303S3
PwIN—=FyvFRZA S X1
Upper Deck Post

a9

9 Y4-203AA
H—RYIUk X1
Servo Mount

BEHA3TAITAOTVET,
3 different types included.

RD-301
Y—Rih—> X3
Servo Horn

ZC-BH38-A
Gmm M3x8 KU~y K X3
BHS Screw
B8-206MHA
Ojﬂ]:[] Ov KT Kf—IbM x1
Ball Stud M
ZC-S37A
BX7Tyyvy— X2
Washer

Upper Deck Post

Y—R GIRSHETEL.)
Servo (Sold separately.)

Y4-203AA
PB—RIYDV bk
Servo Mount

72

N

S SD-303S3 A
Im FUN—F £ b
Y,

XETITER
Note position

BRI Y —RICEDETY—RKk—YZBRU T,
Select the servo saver adapter matching the
servo being used.
YOKOMO / FUTABA | F
SANWA /KO /JR | SK

Hitec H

zc-s37A (& Q B8-206MHA
M3 Dy v— Oy RITYV RKR—=ILM @
Washer % RD-301 Ball Stud S

Y—iRik—>

ZC-BH38-A Servo Horn
M3x8 IR&Z AW K
BHS Screw

offset by 5 degrees.

G v —rim— i e 2R Y —REOE 2%
CEALREEV. X XY )LF VY —RECHERDEGS
FFv MIBOM3X8mmE A& CERALEEL,
Please use the screws provided with the servo.
Additionally, if you are using a metal gear servo,
Please use the M3 X8mm screws included
in the kit.

MY —RR—VZRDFDRICHTF. U—RDZ 21— FSILREBZETO>TLREEL,
FELLEF7OREY hOEREHBEE = Z:“%'FZ_\'L\Q)
P—ROZa—rSILZEHUEE. T—Rik—2VZBEFSULTTREL,

Make sure that the servo is centered before attaching the servo g,
(Refer to your radio manual for more information.)

As shown in the As shown in the servo,and attach the servo horn,

Allen Key ( 2.0mm)

10.RNIWISVT. B—ROBDFIF

Bell Crank, Servo Installation

CDNR—IJTHERTD/I\—Y
Parts used on this page

$IR—)LIVRM, BX10X7ZUVT (&
RH2[CADTVFET,
The ball ends and Bearing are
included in bag #2.

©)

Y2-207A

R—ILIY RFvvTMX2
Ball Cup
O ]
BB-84—4_
4x8 X7 UV T X4
Bearing
R’ #5 DANE
Bag #5 Contents

b

ZC-F38A
M3x8 HS5++ v X2
FHS Screw

C 1 31—

SD-TB30A
30my—)\wI)b X1
30 mm Turnbuckle

FADERIICEOTVET,
One side is reverse threaded.

SD-TB30
30my—>/\v I
30 mm Turnbuckle

Y2-207
R—=ILIVRFvvTM
2 Ball Cup
7~

N
e
ﬁ YO K X1 (30mM&—ty2)L)
Servo Rod X 1 (30 mm Turnbuckle)
SD-TBL 19.0mn
Y=\ IILLIF -

Turnbuckle Wrench

BB-84-4A
4X8RFYVT
Bearing

BB-84-4A
4AX8RFPUVT
Bearing

v/

Zauly,

=7

ZC-F38A
M3X8 HSEX @
FH Screw
Allen Key (2.0mm )



11. 707 MNILOANY ROEHIIT
Front Bulkhead Assembly P ——
Do not over tighten.
T ESEFR X ZC-BH38-A
Do not over tighten. M3x8 &I~y R

ZC-BH310A BHS Screw
M3x10 IRZ Ay R @
BHS Screw

Y2-302ZDA
PyN=F—LIDV bk
Upper Arm Mount

MEATITER
Note position

Top side ~\ =
= V1
1 11 11 1 ||
| J U
. Y2-302ZDA
IOV MULIAY R SD-302S3 L
Front Bulkhead 0K INILIANY R TUwY

Front Bulk Head Bridge

ZC-BH315A
— @ M3x15 Ky Ay K
BHS Screw
R’ #6 DB

Bag #6 Contents

CDNR—IJTHERTD/I\—Y
Parts used on this page

TYIN=T—=LI TV K X1
Upper Arm Mount

2-302ZD
70V BMULIAY R X1
ront Bulkhead

T

ZC-A3660B
6mm PV AR—Y—- 2

ﬁ Bmm Aluminum Spacer - Black

208 IULIAY R TUw I X1
Front Bulk Head Bridge

Ol |

ZC-A3660B
Bmm 7ILEAR—Y— - B X2 ¥
B6mm Aluminum Spacer - Black =

iy

ZC-F310A
M3x10 B5Fvv T X4
FHS Screw

(oo

ZC-BH38-A
M3x8 RF AW K X2
BHS Screw

(o

ZC-BH310A ZC-F31 OA_
M3x10 I UAwY K x2 M3x10 BS5Fvv 7
BHS Screw FHS Screw

ZGC-BH315A .
M3x15 REUAw K x2 @ ANAEL:

AELYF (2.0mm)
BHS Screw @ Allen Key (2.0mm )




12.Uv Y3y o97—0mbHIF

Rear Shock Tower Installation

ﬁ ZC-BH310A
/

Y2-017AFEA
JOYVhyavoyo—
Front Shock Tower

BHS Screw

MERE Y el

Shock End Ball

CDN—IJTHERTB/I\—Y
Parts used on this page

MR—)VIY RLIFR#2 [CADTVET,
The ball ends are included in bag #2.

C=

B9-207A
R—ILIY RFrvTLX4
Ball Cup

L #6 DRE
Bag #6 Contents

Y2-017AFEA
JOVhyaviyI— X1
Front Shock Tower

Y2-018AR2A
UvravosyTd— X1
Rear Shock Tower

&

Y4-S8A
YavIIVRiR—)L X4
Shock End Ball

ZC-A3620BA
@I:I 2mm PV ZANR—HP— X2
2mm Aluminum Spacer
ZC-A3630BA
@ I:I 3mm ZJVZAR—H— X2
3mm Aluminum Spacer

=

B8-206LHA
Ov RIV RR—=)LL X2
Ball Stud L

(o

ZC-BH310A
M3x10 RZ Ay R X6
BHS Screw

[ I 0 I

SD-TB33A
33my—/)\v )L X2
33 mm Turnbuckle

Go A i

53-8

g ZC-BH310A
M3x10 iRZ Ay R @
BHS Screw

Y2-018AR2A
Uvravosyo—
AN Rear Shock Tower
D

ZC-A3620BA

2mm 7L AR—Y—
2mm Aluminum Spacer

Y4-S8A

2
Y3y IV RE—IL /(3
Shock End Ball @

/f® ZC-A3630BA

3mm 7V AN—=H—
3mm Aluminum Spacer

AT ITER
Note position

QS

B8-206LHA
Ov RIYVRKR—=JLL
Ball Stud L

000
o

000
@00

MIR—JVTY RLER#2 [CA>TVLEFET,
The ball ends are included in bag #2.

FADMERIICEDTVNET .
/§ B9-207A

One side is reverse threaded.
R—=ILIV RFrvTL

Ball Cup

SD-TB33A
33m&y—I\v I
33 mm Turnbuckle,

UP7y)\—0Ov R X2 B3m&y—>/\vI)b)
Rear Upper Rod X2 (33 mm Turnbuckle)
20.7 mm

ZC-BH310A
M3x10 RY Ay R
BHS Screw

9

AR
—— & -

Allen Key (2.0mm )




13. 702 b7 v IN—7 — LD FF

Front Upper Arm Installation

¥IR—JVIY R LI(FR #2 [CADTVETD,
The ball ends are included in bag #2.

RD-008FU
JOY K7 YIN—AT—LA ~ ¢ g <0
JO0VE7Zy)\—0Ov R X2 2@0m&—>2I\vI)b)
}.\,(\\\J \,. Front Upper A Arm Front Upper Rod X2 (20 mm Turnbuckle)
S oo s ng)— 10mm
MERICEO>TVET,
. BRI <5

One side is reverse threaded.

SD-TB27A @
27 my—2I\w )b Y2-207A

27 mm Turnbuckle \, R—ILIY REpwTL
%@Ban Cup

XAEITER
Note position

—)

Y2-009FAA
PYIN—YRAT7—LEY
(¢p2.5X32.5mm)
Upper Sus. Arm Pin

70V bk 3vo5T— Assy /®/

Front Shock Tower Assembly

RD-O08FU
Py IN=FP—=LAR—H—
Upper Arm Spacer
~

CDNR—IJTHERATD/I\—Y Q¢
Parts used on this page

¥IR—IVIV R LR #2 [CADTVET,

The ball ends are included in bag #2. ZC-BH310A ) &
M3x10 R Aw K Y
ZC

’~ I BHS Screw
Y2-207A

R—ILIV RFvrvTILX2

Ball Cup

RE7 DAT ;

Bag #7 Contents

RD-008FL
J02bhO7YR7—4L L
Front Lower Suspension Arm L

XEAE(TER
Note position

RD-008FU
IOV K7 wI— AT—L X2

ZC-206SHSA
Ov RIY RK—L S @
Ball Stud S
RD-0O08FL @
70V Y9 R7—L LE&REF 1 ZC-SS36A
Front Suspension Arm L & R 1Ea M3x6 v hAZU 21—
Set Screw RD-008FA19
L I™ OF77—LP5 75— 19mm
RD-O08FA19 Lower Arm Adapter
OF7—L75 75— - 19mm X2 JOYMFRFP—L LE&RF 1
Lower Arm Adapter Front Suspension Arm L & R 1Ea
H RD-008FU Y Y2-207A
(O 7 vI\=F—LAR—H— x4 R—=ILVIV RFvyIL
~ Upper Arm Spacer \' IIB\aII Cup
ZC-BH254A L e
M2.5x4 RE VA K x2 ’\-I>.<r‘nk [TER
BHS Screw ote position
ZC-SS36A O g
M3x6 v hAIU1— X2

Set Screw
ZC-BH310A /
G]lmmm]]] M3x10 RE YAy K X2
BHS Screw
ZC-206SHSA Eﬁﬁ'%ﬁr\{}bl:&b I:IT’T’—“L\IC:F%?&%SIS\
Oﬂ]:U 09 RTY FR—IL S X2 FHTBEHEHY NLTIREL,
Ball Stud S If the wheel interferes with the lower arm,

@ cut the part that interferes.

SD-TB27A
27 my—I\y Il X2
27 mm Turnbuckle SLRIBERICHITEIT . @

( ] Assemble the right side in the same manner.

Y2-009FA
FUN—YAF—LEY ($25X325m) X2 o

i AELYF (2.0mm)
Upper Sus. Arm Pin @ . Allon Key ( 2.0mm)




14. 707 87 —LOEDF1F

Front Arm Installation

Iy,
(I
———

=)

HATEITER
Note position

OO

B8-301BSA

PRI DY NI w2 a (#5)

Suspension Bushing
BD-301BA ( ;)
BREVR=) 93

Sus Pin Ball

@ /- RD-008FL
/- ®/ OF P —LAR—Y—
p V- Lower Arm Spacer

=7
=B>°N

Y2-008FLSA — 8

O77—LAN—H—

Lower Arm Spacer, BD-009BFA

AVF—PRT7—LEY (¢3X42mm)
BD-301BA . Inner Sus. Arm Pin
YREYR—IL 7.
SUs Pin Ball \@7) @
/ /@

XATITER
GB)Y B8-301BSA Note position
BYRIYOY M Iy a (#5)

Suspension Bushing

XEETER
Note position

B8-301BA
PYAYIU KB
Suspension Mount - B

JUDVNE W HYED
Small hole on front
N

R #7 DRB
Bag #7 Contents

CDNR—IJTHERATD/I\—Y
Parts used on this page

—

[ [N [ ]

c——0
B8-301BA
PYAYDU B X1

Suspension Mount - B

B8-301BSA
Suspension Bushing
BD-301BA

PYREVR=IL X4
Sus Pin Ball

~~ Y2-008FLSA
@ H 07 7 —LAR—Y— x4
) Lower Arm Spacer

ZC-F38A ~
IDﬁmm]mxs YS5FvyT x2 o
FHS Screw M3X8 HSEX
FH Screw
( ]

BD-009BFA

AVF—YATP—LEY (¢3X42m) X2 o
Inner Sus. Arm Pin ,A\”gl_,/g_ (2.0mm)
en Key (2.0mm)




15. 277U 070y I DD}

Steering Block Installation

Y2-415AL3A
ATFFPUITARYIN—
Steering Stopper

R #8 DR
Bag #8 Contents

CDNR—ITHEHTD/I\—Y
Parts used on this page

Y2-415FR
AF7PUYHITOvILER & 1
Steering Block L & R 1Ea

-

Y2-010FHA
70V K7 IR X2
Front Axle

C—m

Y2-415AL3A
ARyIN—EY -3 m X2
Stopper Pin

(o

ZC-BH35TA

M3x5 RF Uy R X2
BHS Screw

ZC-A:=,71 OBA

PO X)) AR—H— X8
Axle Spacer

@nm

B8-206SHA
Ov RIVRIR—ILS X6
Ball Stud S

BB-105-2A
510 X7 UVT x4
Bearing

Y2-415FR
) AF7YvIIJOvIL
Steering Block L

METITER
Note position

ZC-BH35TA
M3x5 IR& A K

BHS Screw \@\
@ BB-105-2A @
5x10 RPUVS \

Bearing

B

58

SGAIBEKRICHITE T . @
Assemble the right side in the same manner.

@ AALVF (1.5mm) AALVF (2.0mm)
Allen Key ( 1.5mm) Allen Key (2.0mm )

@nm)

B8-206SHA
Ov RITY RR—=ILS(EWVF)
Ball Stud S

4 ZC-A5710BA
@ 7Y ZIAR—T—
\@ Axle Spacer

\%
Y2-010FHA

MEATITER
Note position

MEATITER
Note position

20V 70X
Front Axle




16. UPN\TF+UPDEHILT

Rear Hub Carrier Assembly

R®#8 DR
Bag #8 Contents

CDNR—IJTHERTB/I\—Y
Parts used on this page

(o | E’II/IB

Y4-010-A
AZN—BILRSATYv Tk X2

o4,

Y2-415FR
UPN\THFv U7 L&R & 1
Rear Hub Carrier L&R 1Ea

B8-500DPA
FIOIaA K NTJOFo5— X2

T
(@~
N Diff Joint Protector

775\@
@
Y2-011CB5A

M2x5 ¥+ v TFRIUa1— X2
SH Screw

SD-O11A
C— O RAILNTEY x2
Wheel Hub Pin

B8-206 SHA
Ov RIYV RKR—=)LS X2
Ball Stud S

@1(m

BB-105-2A
Bx10 RFPUVT X2
Bearing

BB-1510A
10x16 RFP UV X2
Bearing

B8-500DPA
JOFo5—
Protector

SD-011A
KA IVINTEY
Wheel Hub Pin

T
®
o]

SLAIBEKRICHITET . ¢
Assemble the right side in the same

Y2-011CB5A - v
M2x5 F+ vy FAIUa1— X*EETER
SH Screw Note position

Y4-010-A
AZN—BILRSATYvT b
Universal Driveshaft/47mm

B8-206SHA
Ov RIVRKR—=LS
Ball Stud S

BB-1510A
10x15 X7 UG
Bearing

5

Y2-415FR BB-1052A =
UPNTFeUT L 5x10 X7U>Z
Rear Hub Carrier L Bearing

Y2-011CB5A
RAILINT 5mm
Wheel Hub 5 mm

CS-BG
ITJSwoJUR (8B) #BMHULET,
Apply a black grease.

T

manner.

A-N—=HBIVRSA T+ T NOEHIITH

Universal Drive Shaft Assembly Installation

Y4-010BA

Rear Dog Bone

g%Y4-O1OTPA
hwIIaAr b

Cup Joint

Y4-010AA
Uv7 oAb
Rear Axle

AZNN—YIVRSA T+ T MIEITEHTY S
PR HITORERICBERTEL,
The Universal Drive Shafts come pre-assembled.
Please see below for disassembly/assembly instructions.
Y4-010TPA
JaAvhEY
Joint Pin

|®

@

Y4-010TPA
M3x2.5 Ev hRIUa1—
Set Screw

UV Ry IR—>-47m

17. UPN\TF+UTPDERDFF

Rear Hub Carrier Installation

R #9 DRAE
Bag #9 Contents

CDR—=ITHERTD/I\—Y
Parts used on this page

Y2-008RSA
UVPHR7—L LERE 1
Rear Suspension Arm L & R 1Ea

— RD-008RS
@E@ UPyavy OF 79 T5— X2

== Rear Shock Lower Adapter

ZC-BH24A
M2x4 IRF Ay R X2

BH Screw
ZC-BH312A
(I idx12 5> k< x4
BHS Screw
: ﬂ:l Y2-RAC7

Ov RIY RiR—=)L X2
Ball Stud

————

BD-009AA

FPOI—YAF—LEY X2

Outer Suspension Arm Pin

BD-O09AA

7&9—&:{7%\5‘/&

Outer Suspension Arm Pin

ZC-BH24A
M2x4 Ry Ay R
BH Screw

Y2-008RSA
UvHR7—L L
Rear Suspension Arm L

RD-O08RS
Uvyawo Qrr75745—
Rear Shock Lower Adapter
ZC-BH312A
M3x12 RYIAY R @
BHS Screw
Y2-RAC7

Ow RIY RKR—=)L @
Ball Stud

QERIBEMRICHIITE T,

Assemble the right

side in the same manner.

@ AALVF (1.5mm) ANALVF (2.0mm)
Allen Key ( 1.5mm) Allen Key (2.0mm)



18. YUY B 7 —LOEDF1F

Rear Suspension Arm Installation

CDR—ITHERTD/I(—Y
Parts used on this page

M¥YRAYIY N Ty aldE 47 [CADTVET,
The suspension bushing are included in bag #7.

G |

B8-301BSA
PYRIYDV MIwoa (#2) X2
Suspension Bushing

C[ |

B8-301BSA
BRAIYI Y RTv2a (#5) X2
Suspension Bushing

R’ #9 DB
Bag #9 Contents

RD-301AE
PYAIDU - E X1
Suspension Mount - E

BD-301BA
BREVR=)L X4
Sus Pin Ball

~~ Y2-008RSA
) lHI O77—LAXR—H— X4
Lower Arm Spacer

ZC-F38A
IDmmm M3x8 Y5+ w7 X2
FHS Screw

BD-009BRA
AVF—PRT7—LEY (¢3X45mm) X2
Inner Sus. Arm Pin

B8-301BSA
BRIV N ITwa (#2)
Suspension Bushing

BD-301BA
BREVR=I
Sus Pin Ball

MEATITER
Note position

BD-009BRA
AVF—BAFP—LEY (¢3X45mm)
Inner Sus. Arm Pin

Y2-008RSA 6‘73
Q77— LAN—Y— \@
Lower Arm Spacer ?

KEE(CER

B8-301BSA Note position
YRAYOYRTvYa (#5)@ P G BD30IBA
Suspension Bushing Q0 i
] Sus Pin Ball
RD-30TAE
PYRAIXDU K -E

HEAEITER
Note position

g,

TUHVNE LT

Small hole on rear

ZC-F38A
@ M3x8 S5+ v v J
FHS Screw

HETITER
Note position

(-
| k= L)

SLHIBERICHEITE T . @
Assemble the right side in the same manner.

@ AALVF (1.5mm) ANALVF (2.0mm)
Allen Key ( 1.5mm) Allen Key (2.0mm)



19. 70 &YV Y3 vIDHEMHIIT

Front & Rear Shock Assembly
Y2-S144A )
YavIEARY Y4-S4A
Shock Piston vavIRT«
Shock Body
~ Y4-S4C E>

T7IvANFw b

ere

Y4-S5A
YavoyvIh
Shock Shaft

((O—a

e T | YS-7HGA2
CDON—ITERT /(=Y 2 x &ovuvy G-
Parts used on this page | O Ring ( Blue )
Y4- :
e oA #50 X1 QUYT-¢13 © B Lo
Yay X O Ring i
Shock Oil | O Ring Collar
@ Y4-84C
®#10 ONE OUYVTFvyT
Bag #10 Contents Q 0 Ring Cap

Yavox4) #50
Shock Oil #50

U+ /Rear
D-182F
YavIRTUVT X2

Shock Spring
Y4-S4A
YavIiRT 4 X4 &
Shock Body
13 mm

Y4-S6A &5 *
YavIFvvITS X4
Shock Cap S
YS-8DS
A _ Y4-S6A

70 b /Front
D-184F

V3w IRTUVT X2
Shock Spring

YS-8DS
FAVIS A
Diaphragm

Diaphragm Shock End DAy IFAINEAN, Yavy
Yy T hEROKbEHhLTREZ
f REFT,
Y4-s4C Slowly move up and down to
| W 7IvANFy bk x4 remove air bubbles.

@ ey
L T

Adjusting Nut

{mm Q

Y4-84C Y4-S4C

FrvIFrvh x4 QUVIFvvT X4

Cap Nut O Ring Cap
I & _ o Y4-S4C

(@ o o FrvIFvh
i \\—/) \"—/ Cap Nut
—

Y4-S6A Y2-S144A

YavIIVR X4 YavIERRY X4

Shock End Shock Piston

A\ Y4-S6A
YavIFvvITS
Shock Cap S

2

B10-S3SA (7OYbk) B7-S3NA (UY7)
ATUVTHhyT X2 ATUVTHwT X2
Spring Cup (Front) Spring Cup (Rear)

Y4-S5A

EU>Y - 2mm X8

E Ring

YS-7HG2
@ UV (FIL—) X4
O Ring (Blue)
B7-S2BA N
@ OUYINS5— x4 FrvIFvbhELONDE
O Ring Collar WHIAHE T,

B10-S3SA
ATV IhyT
JOv k Sering Cup
Front

@ B7-S3NA
ATV IhyT

=

Securely tighten the cap 70 b /Front U+ /Rear U+ Spring Cup
nut. D-184F D-182F Rear
2avoRITUVT vavIRATIUVT
Y4-S4C Shock Spring Shock Spring
1) ;.
S o184 SOV A, UTRS 2ty MefEDET. @
1M Assemble 2 front and 2 rear shocks.

Y4-S5A
YavovvIh X4

Shock Shaft



Y4-016A

70V MRF 4R b
Front Body Post
ZC-F312A
M3x12 YS5+Fvv T
FHS Screw

U2 3wy Assy
Rear Shock Assembly \g

OREAR®

L/
N\\\\.

FHS Screw

[ ooy

ZC-F312A

I
= B
>5 IS
% E 1
<3 <N
Qg Ih
N p
ng b o
T X
ne r Y9
N=
c ~ AR Q
S RS =
] " N @
@ c
3 m L2
0] —,Aa =
£ — 22 T (~ o) s
y @ ol T8 :
m N £ 2] o\m °
c __Jﬂ N Nws °
[0p] Z 0 _wﬁ..n_l.w = b
s =Q K E|llE o ¢
% > S SIIE ¢ ol L
o _\.m 2l|Es I
%] o M —— t% ° ﬁm
o ~ 4l o it ol &
S 0 Eed = <X ih >
= N2 & wl| | s || <¥8
bt = all¢ & 0-8 | |6Zf
L -~ m - QI E N &
3J @8 4u/U Om_,n
— o Mo ><m M_Jcm.
o —/

20. 70 bh&UYY 3 v IOEDbRFIF

M3x12 §5++v v 7 X5

FH Screw



ZC-F310A

(A NOED 31

F 4R

Bumper, BodyPost Installation

22. )XV \—, K

o

A

&

)
£
o
Yoy
C
VoS 5
H (] 5]
= B .
oo 53
8 &g
@ §2 IR ve
+
L % ¢
5 us 43 By
S g / oE
o g2 <5z /Jof 24
J m.m OiK 8 \~\\Jb - o
@ S8 ol 7/8:% \ =
A EE ofy \\oa,\,Af %3
Sweee ey \\.ul/ 7\ NNS o)\ Be
ngE“m o] A Q Aﬂm‘bo \JV, < 3 o M
Tﬁe..h..m ) Ml X \ /, 74 v 0
o = W ‘]
mﬁh/.m % N v MM'I "7 m\ b m
nie =8 Pl 6 57 g
| ¥ 8o SN @ c
L B3 < )\ S SN o S £S
L g8 e 7 SN A\ 52
£6 5 TR ) OI\O‘\ .\.:IW%.,\ 98
N T g x M //\-//@1_ (| VA AN -
o 28 & p \\ut\\\. { ‘ Az
% SO s < =iy 7 > o
e S P ad =z v 0
% .mm P <
b £= Q'
E 3 925 Q
W £
K w
[
‘c
[]
Q
o
C
[]
h
s

i 3
& g %
: 0
ih <03
ES oy =
&“’? w%,A'AVJ
4ad) ) L‘
A > & SRS
=
o
Q
(4]
(4]
T

M3x10 Y5+ v

[[oooo0o000000000000000000000)

Y4-016A

L Y — rpsSeesstettiKssTes r—
9 N o
| g2 o)
3 0 _a
AH_Jnm = = a NI
0.l 2/ 0 0 < X
O}m. ._”,ﬁ..n_uu. _Q..m Ax L,
h) Kc
NE2P- 5 = DNec NE
><m @C B - — QugE <D 3
— i O X BWMW_N.M
—_ C) O [ oy >
B M3 o Eng 3hE
#[|DN o A@ >Em
ﬁﬁg _u A.jm \
all¢ @ ) =
om e Ow_e
B o3¢
o A_:Uu
+J
>m

M3x12 IR Uy R X4

M3x10 B3+ vv T X2
ZC-BH312A
BHS Screw

ZC-F310A
FHS Screw

UPRF 4 RZ ~ X2
Rear Body Post

Juuy



S
v I\‘\
[/ N

Receiver,ESC Installation

23. Z{E%. AE— ROV bO—5—DEDFIF

23
I S
;i3
o
#Ho
=2
| & )
_ﬂm
1 L
Oo A N X
£ O B %Awm
N3 ¢ 00
T_% <N Sz 5
28 328 238
Je oro ] )
9] OO T
.= ] N=m
;0 o P .
S ek
gl u3e
m_rm.ﬁ»m
N = N
QES PR3
b
Iz
. Qg .
N o === N o
al|L & @b 2|l &
£[|Z 2 o £(|Z 2
K o N 0 .IIS K o N 0
el c N £ et} =
Reclls A= Recllts
] 1 S35
Yalfgesf & L4 Yl o
=all™ 3] 3 =5 500N 8
ol | 2 e N o Zwll >
oller 0 <N® [} olleyr »
Sl elare NS all¥ €
S @| alhg . SN
Mo oE3 < b
—J NIEO ol —

M3x8 IRF U\ K X6

ZyI=FvF X1
BHS Screw

SD-003S3
Upper Deck
ZC-BH38-A



25. E—5—OH]bFF

Motor Installation

E—5— (AECHRTEL, )
Motor ( Sold Separately. )

FrOEHFEDLEIF 0.3mmEBEAI DL KSICEDEFT,
AINLITEDEFVHBIBLOT KD HTERTEL,
Fle. COBBMIRT EDERENEUD., HBEHELED
TeHRAR(FEEICITO>TLEE L,

Adjust the meshing of the gears so that there is
approximately 0.3mm of play in between the teeth. Be
careful, as too much play will cause the gears to strip.
Please adjust the gear mesh carefully, as insufficient ESHE
clearance between the teeth will cause excessive gear Flat side
noise, as well as causing a drag in the drivetrain.

EZF VF RN —F P OEBECEDETERLET.
Position the pinion gear so that the teeth line up

—— with the spur gear, then secure it tightly.
K#12DRNE
Bag #12 Contents FEZA Y EPDRUS
Fy MEE2AT EZFVFY - BITHE—5—5—VHP105/135T
CDONR—ITERT H/I\—Y Pinion gear 24T for kit standard - Recommended motor» 10.5T/13.5T
Parts used on this page JUy TOEVEE / KEiEI—2A21 ~ 22T
High traction surface / Large track
ZC-S37A HUy TOEVEEE / NEWLWI—Z w20 ~ 19T
a/:ghgr‘yyv_ x2 Low traction surface / Small track
ZC-BH36-A 21T [ 22T | 23T | 24T | 25T | 26T | 27T | 28T | 29T | 30T | 31T | 32T | 33T | 34T | 35T | 36T | 37T | 38T | 39T | 40T
Gmmm M3x6 Ry VAW R X2 80T | 9.90 | 9.45 [9.04 [8.67 [8.32 |8.00|7.70 | 7.43 | 7.17 | 6.93 | 6.71 | 6.50 | 6.30 [ 6.12 | 5.94 | 5.78 | 5.62 | 547 | 5.33 | 5.20
BHS Screw
Ea AAELYF (1.5mm) @ NAELYF (2.0mm)
@ Allen Key ( 1.5mm ) Allen Key ( 2.0mm )



26./\vFU—0DiEE. /\vFU—KILY—DED T
Battery , Battery Holder Installation

XAHMEY 3 — YA X - Li-Po /Ny FU—FRICED T,

For shorty Li-Po battery use only.

(%) e
Y 3— YA X Li-Po/N\y T U— (BIZCHAETEL.)
© Short size Li-Po battery (Sold separately.)
ZC-A5710BA
Tmm 7 )V = ANR—H—
Tmm Aluminum Spacer
ZC-BH312A
@ M3x12 RY Ay R
BHS Screw
DRB-118LA
NEILiIPo/Ny 5 U — RILY —
> s EEE) Cy 51— (24 m~)EEAT 2 Short Size Li-Po Battery Holder

TmMmME AXR—5—ZFiFENTCCHEEE

Ny FU—=RILT —DEFBEZERE LT EEL,
When using a 2s Shorty Lipo battery, prepare

an additional 1T mm thick spacer separately and
adjust the mounting position of the battery holder.

COR—IJTERTD/I\—Y
Parts used on this page

NNy FU—=R)LF—, FPILZAR—HP— [
RE#TICADTLVEY,
The Battery Holder and Aluminum Spacer
are included in bag #1.

=

DRB-118LA
IBILiPo/\y T U — RILT—
Short Size Li-Po Battery Holder

ZC-A5710BA
Tmm Z)LEZAR—Y— X2
Tmm Aluminum Spacer

K #12 DAT
Bag #12 Contents

(o

ZC-BH312A
M3x12 IRy R X1

BHS Screw @




AhiRCHARLIEEL,
Tire and wheel, mounting tapes.( Sold separately )

XAV, A, BERAT—TIMIBLTED T X

Tires Assembly, Wheel Installation

AV DEHILT, BOHFIF

o —~~
< >
P O
3
# o
Q , ©
852
N1 o
\Y4
— m%w
- o =%
N .b#m% .UF ww\gm
b pa :
5 Bks £ THE L
T %0 cb R g Ny
2 Ve co . c N
-~ _.w_ﬁa wn < .ﬂ\ © D
| g=< 3¢ .. o <O35
h EOE B N ohE
o —2u L BSE N oh§
M khJd23s00 ¥ Aass
[LLE SocToa N n=z
520 S'%G O
Kopm=2E322
S LS 2SELS
H\._.K._W%tdnumm
YOoRe ST OEE
AUREZSESSS
= ZESE=&T
|\ J

N

)b b@Els)
—~y R FAILVAlT)

ZR-DRAA (777
TR-DRCA( A

KU RSAY
Drift Tire

A =)L
Wheel

no 3wl

8 T 25

e Bugs

3

g N 855
e Ewd
= =1 _Denh
chE3 Ihs8 £G5S
D_‘VM EL ST g
A MK S35
N3 = HH <85

OB ERICEELE T ¢

Secure each side in the same manner.



PARTS LIST

rookieprer  RD 2.0

super orRIFF S D3 . 0

% & B & 1S (B52) RD-008FU IOV RPYN—"A"T—L/ K—bF vy T ¥990 @ @
Y2-008FSCA F O7 Ya—hk “A” 7—L4 v b (PILSH ERINTE) ¥8250 % *
35 Y2-008FSLA F OF Ya—h A" 7—L (£)(7)L=% EEINTHE) ¥3,740 % *
e Y2-008FSRA F O7 Ya—h A" 7—L (4)(7)L=% EEINTHE) ¥3.740 * *
P Y2-008FUCA 7ILSH 7OV~ P vii— A" 7—L (EBNLH) ¥5,500 % *
Y2-008FUIA  JOVKFPyI—"1"P—L(TSvo/PILS8/ERILE) ¥5.940 k *
RDR-020 J—F—FUZk RD20 Fv ¥21,780 Y2-BOBFUI  JOYRFPwI—"1"F—L(F—/FILSH/ERNLE) ¥5940 * *
RDR-020G  JL—*—KUThRD20 Fv k JvAOff Fv b ¥27.280 Y2-POBFUIA  JOYRFP /(=" | "P—L(\—F)L/PILZH/EBINLE) ¥5940 * *
SDR-030 A=/\=RUTkSD30 Fv ¥82.500 Y2-RO8FUIA 7OV K7 y/{—" 1 "P—L(Ly R/ PS8/ ERNIH)  ¥5940 * *
oo = 2 D-142A AF—LOv RIYRFPITH— ¥660 A A
D- VY p— (2.4mm) ¥13200 ~ @ o RTY R PHTH—
SD-003S3  Fwii—FwF (2.2mm) ¥4070 ~ @ p1ss20a  SIUAOY TN J;r—jf)ﬂ ¥880 & &
SD-202BS3  AFFUVY NILISUIR—R ¥1,760 ~ @ FILZ8 20mm Oy RIV R 79 T5—
SD-202CS3  tY&H— UVY ¥2970 » @ DASSEOM SO hrwit—" I 7—1m Y1100 e 2
SD-20253 2FPUVY RILHS5UT LR ¥4,180 - @ D-155-23-A %%m;"g“{ '}\\IJ "|7’7’5’ jfm_ ¥880 A A~
SD-30253 IOV K JULOAY R TUwy ¥7.150 - @ T’Ib=§2}29jmml:|‘yl<'}1)h“7’5i'79—
ig-gggss Z\;/\“—f‘w#rﬁx ~ 221‘;:8 . ° piss-23an LR S O T ¥1,100 2 &
- V=Y 2 ~ 7y g— T —
RD-003 FyuN—FyF | PITH— ¥2,200 ® - Y2-008FT (7515{;9[}}7;;@ %&HEI%L\) ¥6.050 & %
MD-202-1 FIER RFFUVIRSA RS ¥3630 & - JOVRO7 Ya— kT 7—1
MD-302TH FILEH by TV v T MRS — ¥1540 ~» @ YROOBFTBL  (Syi—/ 7= mEmTH) ¥6.050 * x
MD-303I FARS—Yv Tk ¥1,2100 @ X 202h07 Y3—h'T' 7—L
B9-204A B—RR—> / FUY3F—ROY N FUFFIIY R ¥880 % * YEOORTTP (T / 7ihm EENTH) Y6050 A X
BS-206LHA ¢ 480w KT Y Ri—L L 15.0mm ¥770 @ @ Y2-008FTR (75;;? /%Tfié%%;ﬁggf ¥6,050 % *
B3-206MHA ¢ 4.8 0 K Kfi—)l M 13.0mm ¥770 @ @ AD.00BRS DS aes 0P HTS— ¥2.420 % ®
B8-206SHA ¢ 480 KT KA—L'S 11.5mm ¥770 @ @ V2.008RA LS UY OF B2 F—i Y0 @ &
::'iggg';i'“ ﬁffg;ﬂ'\_f;;_aaiﬁ SN11.5mm Z;g : : Y2-008RATA  UT'H'7—L(A) () ¥3630 *x *
BB-1050CBA t;=‘y7;ﬁ'—)b'\;u‘/ﬁ'w Bx ¢ 10x4mm 2 @A ¥1430 % * VE008RABA UTH F-L(A) (5) 3830 * *
= i : : Y2-008RAA  EIZR Uv 'H' 7—L Fv bk ¥12,320 %* *
BB-1050PA  Z—/\—TLY Y3 URPUH ¢ Bx ¢ 10x4mm 2 {BA ¥1430 % * TERUTSa—F ‘0 L Fv R
BB-1052A  ~NPUYY¢ 5x ¢ 10x4mm 2 {BA ¥660 @ @ Y2-008RASA ‘550 s mEINTH) ¥12210 * *
BB-1510A 24 A¢ 10x ¢ 15x4mm 2 {HA ¥880 @ @ BT a— W F—L Fo
BB-15100BA ©5Sv2 R—ILR7U>5¢ 10x ¢ 15x4mm 2 A Vo0 % % YRPOBRASA (T R ) ¥12210 * %
BB-1510PA  Z—/\—TLYYaURFUYST ¢ 10X ¢ 15x4mm 2 {BA ¥1430 % % Y2-ROBRASA FIZERUPYa3—h"H 7—LA Fv b (Ly Rt EERNTE) ¥12210 k %
BB-840PA Z—IN\—TLYTaYRFUVY ¢ 4x ¢ 8x3mm 2 A ¥1430 % * Y2-008RS1A FZERUY Y3—h'H' 7—L (%) ¥3520 * *
BB-84-4A ~FPUVY ¢ 4x ¢ 8x3mm 4 fEA ¥12100 @ Y2-008RS2A FZERUY Y3—k'H' 7—L (H) ¥3520 * *
BB-850PA Z—I\—TUYT3IRFUVY ¢ 5x ¢ 8x2.5mm 2 EA ¥1.430 % * Y2-008RSA R¥3—hO7 7—L ¥990 @ @
BB-85-4A ~TUY ¢ 5x ¢ 8x2.5m 4 @A ¥1430 % * Y2-008RAW U+ 'H'Ya—~P—L 914 Mg (PILSH/ TS5y 0) ¥7,480 % *
BD-009AA FYUI— YRTF—L EY ¥440 @ @ Y2-BLBRAW U 'H'a—NP—L 1 M (ZILSH/ T—) ¥7.480 % *
BD-O09BFA  JOYV N AYF— BRP—L EY ¥440 @ @ Y2-ROBRAW U 'H'Ya—R~F—L 911 M (ZILSH/ Ly R) ¥7.480 * %
BD-O09BRA  U¥ AVF— YRAFP—L EY ¥440 @ @ Y2-POBRAW U+ 'H'a—NF—L 911 M (IS8 / \—T)) ¥7.480 % *
BM-4824A  DP48 24 T E=A V¥ \—RAF 1 —IU ¥660 @ * Y2-008RW10 JSRWUY 'H'Ya—~FP—LD - kA(10g) ¥4950 & &
IB-202KPA  tYS—UVIR FVIEY ¥330 @ - Y2-008RW20 JSRBUY 'H'Ya—~F—LD T4 F—X (20g) ¥5720 & &
SD-011A RAWNTEY / Fv ¥330 @ @ Y2-008RW5  JSRBUY 'H'Ya—~F—LD A kB(5e) ¥4620 & &
SD-TB16A 16mm §—Iw o)L ¥440 @ * Y2-009FAA  F 7y/\—"A"P—L EY ¥440 @ @
SD-TB20A 20mm 5—>Ity Z)b ¥440 @ * Y2-010A U= —BIL RS54 TV + T k 49mm ¥3,080 @ %
SD-TB25A 25mm 5—>Ity Z)b ¥440 x * Y4-010-A 2A=—H)b RSATY+T ~ 47mm ¥3,080 * @
SD-TB27A 27mm 5—YI\y )b ¥440 @ @ Y4-010AA A=Y T IR ¥770 @ @
SD-TB30A 30mm 5=ty o)L Y440 x * Y4-010BA 47mm 1=)\—9)L K—> ¥880 x @
SD-TB33A 38mm 5=ty o)L ¥440 @ @ Y4-010490A 49mm 1=/\—H)L K—> ¥880 @ *
SD-TB7BNA  76mm 54— /Xy &)L (Zw4b) ¥660 % * Y4010TPA  YaA YN/ p2EY/ATU1— ¥440 @ @
SD-TBLA WRS—V I\ o)V LYF ¥330 @ @ Y2-010F-A 7OV PO ¥770 @ *
ZC-TB16T 16mm FHUH 5~y )b (2FA) ¥990 x * Y2-010FAA  FILS® 7OV~ PHAN ¥1210 % *
ZC-TB20T 20mm FHUB 5—VIN\w )b (2FA) ¥1,100 * * Y2010FBA  FFPURAI RFPUVT 4AHAG 65X ¢ 10 O— JUHY 3y ¥1,650 % *
ZC-TB25T 25mm FEUB 5—IN\w )b (2FA) ¥1,100 % * Y2-010FHA  Bmm/\Jff UL 70 hPZ AL ¥3,190 * @
ZC-TB27T 27mm FIUH 5—V Iy )b (2FA) ¥1,100 % * RD-OI10FDS  #7IWLAFUYH IOV RPHRIEY b (RAF—IUH) ¥4,950 * %
ZC-TB30T 30mm FEVH 5—V Iy )b (2FA) ¥1,320 % * ZSO1THI0A  /\A R55Y3 Y 1.0mm KA b AR—H— ¥880 % *
ZC-TB33T 33mm FEVH 5—VI\y )b (2FA) ¥1,320 % * ZSO011TSBA kL RPY 1R RXR—H—E 0.5mm/1.0mm ¥660 * *
SG-4883R 83T Z/\—++ (48P) ¥550 @ * B7-011NBA  45mm Z5Y TR+ LT ¥1,760 * *
SG-A4880A  IIE DCS 80T RJ(—F+ ¥638 x @ Y2-011CB5A  5.0mm &5V TRikA LI\T ¥1430 *x @
Y2-001BA FILEBF NV N—TL—Z ¥4070 % * Y2:011CBLE #5773 5.0mm kAL AT (F)b—) ¥1,430 % *
Y2-001GBA  CG&F/{V/(—/TL—2A ¥5500 * * Y2-011CRBA £S5V 5.0mm KA LI\T (L K) ¥1430 % *
Y2-001RAA J4 R/F0O—F4Ta—H— ¥1,760 @ * Y2-011CP5A U5V 7® 5.0mm KA JLI\T (JI\=T)b) ¥1,430 % *
Y2-002s2 XA Y p— (2.4mm) B CG 8 ¥13200 &~ A Y2-011CBBA  8.0mm &5 TRhikA LI\ T ¥1,430 % *
Y2.002S2R  Uv Y v— (2.4mm) 8k CG & ¥2970 A ~ Y2-011CB7A  7.0mm &5V TRikA LI\ T ¥1,430 % *
Y2.002SDB  Yv—YTUwY ¥2.640 A ~ Y2-011CB8A  8.0mm &5 TRikA LI\ T ¥1,430 % *
Y2-002ZA AAY Uv—Y ¥6,490 @ -~ Y2-011CBL8 o357 8.0mm k)L \T (T)b—) ¥1430 % *
Y2-008SDF 7OV k 7v/{— F v+ (2.4mm) 854 CG = ¥3,300 % * Y2-011CR8A &5V JR 8.0mm AL \T (Lw K) ¥1,430 % %
Y2:008SDR U+ 7w/\— Fw+ (2.4mm) 5H CG & ¥2420 % * Y2-011CP8A £S5 7= 8.0mm AL \T (JI—TIL) ¥1,430 * %
Y2-008ADFA 7y \—FvFFPHT&—F ¥1,650 % * Y2-017AFEA  ZILSH 0OV Y3 vo50— (EEMTE/ T5v2) ¥5610 * @
Y2-303AP FyIN—FyERZ R ¥3,190 % @ Y2-017AFEPA 7ILE® J0Y ~ Y3 v 50— (EBRIMIHE/ /\—F)b) ¥5610 * *
Y2-3048D2 E—H—IUUK ¥3520 @ @ Y2-017AFERA 7ILSH® JOVk Y3vo90— (EERMTE/ Ly K) ¥5610 * *
Y2-008AZA  PyN—FuFTPHTI—R ¥1,760 * * Y2-017AGBA /\fTUw R JOVK Yavs9T—8HECG/ 7ILSH(E) ¥6,050 * *
Y2-003ZA PwIl—=FvF /KA /R IU—ZAYR— K ¥2860 @ * Y2-017AGRA  J\1JUy R JOYk YavoyT—8HCG /7L (FK) ¥6,050 % *
Y2-003ZSA PyI\—Fvx7HT5—R ¥1,650 % * Y2-017AGPA  J\4JUy R JOVK YavI5T—8HCG/ 7ILIR (&) ¥6,050 * *
RD-008F17  Ov RIYVKFPHI&—(17mm/ ¢ 4.5) ¥880 @ * Y2-0172A JOVN/ UP Yavs5T— ¥1870 @ -
RD-008FA17 DOv RIYVRFPHI&—(17mm/ ¢ 45)( 7IL=H) ¥1320 % % DRB-118LA  Ya—RYsXLiPo/X\yFU—ToY ¥1210 - @
RD-008FA19 Ov RIVRFHTH—(19mm/ ¢ 45)( 7IL=8) ¥1,320 % @ RD-118 Ry FU—rLy— ¥1430 @ -
RD-008FA21 Ow RIVRFPHTH—(@Imm/ ¢ 45)( FIL=H) ¥1,320 % * Y2-018AR2A  7ILSE UY Y3y 50— ¥6,600 @ @
RD-008FL 7O ~O7 A P—L ¥990 @ * Y2-018AR2PA FILSE Uv 3w 50— (JI—TIL) ¥6,600 * *

HROHERUMEE. PERCEEIIHENSHOET. JRMBFHFRNGEME BHA) (CDE, RFEMAGIIERCTTIHERTEL.



Y2-018AR2RA ZILSH Uv Yavs §9— (LK) ¥6,600 * * Y2-502A YUy RPHRI By ~ ¥4290 * *
RD-202 RFTUVINLESYOEY b ¥1320 @ - Y2-503GHA  #¥ FTUR ¥—2 ¥1,100 ® ®
Y2-200L NIVESYET—L OF 7 T5— ¥1,980 & A Y2-503GPA  HIBREINAILEY Ty b ¥880 @ @
Y2-200P NIVEHIS505 F—LTL— b (3.0mm) 865 CG & ¥1,760 & & Y2-503GPHA FVF T MSH/\— RANLEY £v bk ¥1,650 * *
Y2-200U NIVESYET—L 7y IN—T 5 T5— ¥2640 & A Y2-508A FIPIvRITI Fv b ¥1,100 & &
Y2-201P NIVESYE P—LIIV N KA~ ¥660 A A 72-503A DP48 52T K—JLF 7++ ¥660 * *
Y2-202BA SUYRU 4 Sys R—2R ¥2090 & & Z2-503GHCA #F¥ FI5—R Frv T ¥1,870 % *
Y2-202SCA  SUYRU4 Svo XAhvyIN\—HAL ¥1,320 & & Z2-505TA FIRYVHIRTY 3/32 K—IU 14 7 A ¥1,650 * *
Y2-202SMA  SUVRU4 Sy H—RIDY R ¥2.860 A A ZC-507TA 1/16 T A—J\A RR—)L 6 &7 11.3mm ¥990 * *
Y2-202UDA SV RUs Sy U. 7 yEHE CG & ¥3080 A A ZD-505A F7R 3/32 K—)L 10 &A ¥220 % *
Y2-202UMA  SYVRU4 Sy UP—LIDY N ¥2.860 A A ZD-B05CDA  3/32 Ly yay fi—)b t5Zvos 12BAF IR ¥1870 % *
S4-200-A RFFUVINILESTH LR Y440 A A ZS-507A FIRARSARTUVY By b~ ¥330 * *
Y2-204323A 23mm 45V TY—HRk—Y $T /KO ¥2200 - % MD-DHA FIVEE FINA NP I v R NER ¥3630 ~ @
Y2-204523A  23mm &5 IH—Hik— FUTABA ¥2200 - * MD-DHA3 1 FIVZB FINA P I A~ 3EF +1mm ER ¥3630 & *
Y2-207A ® 48 R—IVIV RFvrvT ¥1210 @ @ MD-DHA32  7ILSH FI)\1 ~PYvR b 3F¥ +2mm £ ¥3630 & *
RD-301 YRAYIY N/ P—Rh—Y ¥1,320 @ @ MD-DHA4 1 FIVZB FINA RSP I PR~ 4 £ +1mm ER ¥3630 & *
RD-301AS FPIvRETIYRATOY My M (T5v5) ¥11,000 % * MD-DHA42  7ILSHE FI)\A RPYvR N4 FP +2mm G ¥3630 & *
RD-301ASR 7Y vRF T HARDY by (Ly R) ¥11,000 % * Y2-631A Ny Y7~ /48P 20T 4 7075 7IL=S# ¥1,980 @ @
RD-301ASP  FYvR&TIHARIY My k (JX—T)b) ¥11,000 * * Y2-631SA Ny T YT /48P 20T fF A7 4 —)U#t ¥2200 * *
RD-301ASBL  PY+R¥ T HARDY hev k (Tb—) ¥11,000 % * Y4-630A FIVIE 2 —F \T ¥1,760 ® @
B8-301AA FIVEHHAIYY ~ (2)39.5 ~42.7 ¥2420 % * Y4-630CA FIVIW 2 —F T ¥2.860 * *
B8-301CA PSR AR~ (R)46.4~ 496 ¥2420 % * Y2-BBCMA €SIy H RTUVTEY ¥5720 * *
B8-301BA FILEH HRAIIY ~ (B)43.5~46.7 ¥2420 % @ Y2-REMA U ESC YUYk tw ¥5060 * *
RD-301AD PIVEH UPHRYIY k'D'(57.2 ~ 60.4mm) ¥3,080 * * Y2-REM-PA Uv ESC YoV by b (%) ¥5060 * *
RD-301AE 78 UPHYRTIY k E'(60.8 ~ 64.0mm) ¥3080 * @ Y2-REM-RA U ESC YoV v b (5) ¥5060 * *
Y2-301D2A  ZILSHHYAYIY KD ¥2750 % @ Y2-RAC7 Yavs TV RK—IL ¥330 @ @
Y2-301DBA  JSAHHYATIVR'D' ¥2860 * * Y2-S144A YavsER NV G 1.4x4 R ¥880 ~» @
B8-301BSA HRAIUYK Tvyya ¥1,100 * @ Y2-S116TA  F—/\—EZrVg 1.1x6 7% ¥990 & *
BD-301BA ® 3 YRT—LEY K—Ib ¥440 @ @ Y2-S126TA  F—/\—EZ RV 1.2x6 7N ¥990 A *
RD-301S 2.0mm YRTHY FANR—Y— Hiiss ¥440 @ * B7-S113A Y3y IER MY 1.1x3 BT ¥770 & *
Y2-301SA 1.0mm YRAYDY k AR—H— ¥770 % * B7-S114A YavsER Y 1.1x4 R ¥770 & *
Y2-301A Y—RYIY N/ PUFFIOVN/ YATIV N/ INT ¥1,650 @ * B7-S2BA P3 0UVINS—(8) ¥660 A @
RD-302 rSYR ZTwyvay r—2 ¥2310 @ - B7-S3NA SLF /—RILATUVTHy T ¥990 * @
Y2-302ABP  UWIULOAY K N\woTL—hk ¥5280 % @ B10-S3SA SLF ¥ya—h JUVIhy T ¥990 * @
Y2-302ALB  UvNNLOAY RE ¥6,050 * @ Y2-SBBSA SLF EwIRT Yavoty b (T5vo)(1 &% 4FN) ¥9,900 * @
Y2-302ARB Lo~y RE ¥6,050 «* @ Y2-SBBSBL SLF EvIiRT Yavoty b (TIL—)1 &S 4FAN) ¥9,900 * *
Y2-302MDA  F.J\LIAw R /U. P— LKL / HARD Y ~ ¥1,430 * * Y2-SBBSPA  SLFEwsR7 Yawity k(J\—T)(1 &% 4FA) ¥9,900 * *
Y2-302S2A  HT ¥ Ry I RZAR—F— 2.0mm & ¥2310 * * Y2-SBBSRA  SLF Ew&R7 Yawsty b (Ly R)(1 A% 4FA) ¥9,900 * *
Y2-302ZA rNSYRSwyay 5—2 ¥2310 @ * Y4-S4A SLF vavy yUvs— ¥2310 % @
Y2-302BPA  EHE NSYASvYavs—2 NvsTL—hk ¥8,030 * * Y4-84C OUVIFryT /AJF v (B) ¥1870 % @
Y2-302ZDA  F.JULIAY R /U, P— Lk — ¥2200 @ @ Y4-SBA SLFyavsvyv Ik ¥330 x @
Y2-303-A 7ARS— Vv T ¥330 @ * Y4-SETA SLFyavsoyvIh FFI—K ¥2530 * *
Y2-303IAA PIVEE PARS— Vv T+ ¥440 % * Y4-SBA YavsFry T/ VavITUR ¥990 * @
Y2-303IGA 55774 META RS—Y 6T b ¥1,100 * * Y4-S8A S*vy T/ IV RAR—IL ¥990 x @
Y2-304ZA PILEHE—5— IR ¥2.860 @ * Y4-8BA vavy Fvy T K=l ¥550 @ -
Y2-304SMA  —UVH T7Y AF—(TS5wD) ¥1,320 * * YS-5SSS-1A  SSSHAX YavovyvIh ¥253 @ -
Y2-304SMBL  —UV5 77V AF—(Tlb—) ¥1,320 * * YS-7BA SOVARYT O UTT BIA ¥220 % *
Y2-304SMP  5—UV5 T7Y AF— (I\—=T)b) ¥1,320 * * YS-7HG2 N IU—R"0" UV (filsT)L— 8 BA) ¥990 * @
Y2-304SMR  4—UY5 T7Y 25— (LK) ¥1,320 % * YS-78X X' 54T OVIS514T 0UVS (BIEN) ¥990 % *
Y2-416AL3A ST JOvHRLw/i— ¢ 3mm ¥660 * * YS-8DMHA DOEPEZEFEINISI 20 ¥550 @ -
Y2-415ART  Teams 3E—2Z U¥ \TF+ U7 tw ¥11,220 % * YS-S4AJMA  4E—R TS5vavsBOUVIFry T /AJ Ty b ¥o24 @ -
Y2-415BCPA  JL—+5 1 ZAZR*+U)— ¥1,320 % * YS-S4MA 4E—R TSVavIRYIVYI YUIT— ¥869 @ -
Y2-416BDA  F+UN—RATL—FF4RY ¥1,320 * * YS-S6MA 4E—R T5V3vIASHFrYIIVR/Y3vs IVR ¥1,100 @ -
Y2-415CPA  JL—FF4ZAFvU)i—tv k ¥5,170 % * YS-RDS YavHIRTUVY (8% /2 KN) ¥660 @ *
Y2-415CPFA 7OV hk XF7UY570v5 £+ U)N—R ¥1,100 @ * D-170BKA ®1.1x95%(I5vs) ZR ¥880 * *
Y2-415CPRA U \TF+ U7 F+U/\—F ¥1,100 @ * D-170BLA ® 1.1x105% (FIL—) & ¥880 * *
Y2-415RA Uv N\T FpUT ¥880 * * D-170GA ®1.3x95% (JU—V) ZR ¥880 * *
Y2-415RWA  HT UP\TF+UT 9IA b ¥3.850  * D-170PA ® 1.2x105% (EvY ) R ¥880 * *
Y2-415FR 2F7UYGTOvT & UTNTF£rUT ¥1,650 @ @ D-171GA ¢ 1.3x 955 (JU— ) FER ¥880 % *
Y2-41682A  RF7UYSTOwY Ver2 ¥880 * * D-171PA ® 1.2x105% (EVy ) RER ¥880 % *
Y2-416SAA  ®E JOY K SPRF7PUYI IOV (FILZH EEINTE) ¥4.180 % * D-171YA ® 1.2x95F (1I0—-) 7R ¥880 * *

g8 70V SPRF7UYSTOYY D-177FAA SAUG N 5L TRATUVS FRA—ILSIY R ¥880 * *
VEATSSALA  (mmmEy ey YOI Y8910 * x D-177FSA AU~ FATATUVI FR YT~ ¥880 * *
Y2-4158A3A AZEFVIEV ST JOvI 9xA4 bk Y b ¥2310 % * D-178RAA TAT—RILTATUVY REAF—ILSIVR ¥880 % %
Y2-4158A4A AZEFVIEV ST JOvI 9 4EY ¥550 % * D-178RSA T4+ I—RILTATUVIRE VI~ ¥880 * *
Y2-4158A5A RZEFYIEY ST JOvY ¢ 5EY ¥550 * * D-179RAA YA RIUYTELTATUYS RBA—ILSDY R ¥880 * *
Y2-415SA6A BIZEFVJEY ST JOvS .5mm ANXR—H— ¥1,100 % * D-179RSA HA4 RIUYIFALTRATUVSI REA VI~ ¥880 k %
Y2-415SA7A ®IZEFVJEY ST JOwS 1.0mm AR—H— ¥1,100 % * D-180A RWD 2 FUV4 v 6 B8 ¥4730 k *
B2-501MRA  R—LFTRAMR—IL 77 Y312 b L/R ¥1.870 & 4 D-181R AURF 43V RTUVY ¢ 1.3x28mm TJOI Ly v T ¥990 * *
B2-506A R=VFIRTT RSATUVT ¥660 & A& D-182F AURF 43V RTUVY ¢ 1.4x26.5mm TOTLw YT ¥990 * @
B2-508TSA  R—ILFIRTITF v~/ FIZATUVY ¥1,100 A A D-183F AURF Y3V ATUVT ¢ 1.5x26.5mm JOT Ly VT ¥990 * *
Y2-500-A =L 77 Fv b ¥4,070 * * D-184F AURF 43V RATUVS ¢ 1.5x26.5mm ¥990 * @
Y2-500AA PSRRI FT Fv b ¥4,290 x * D-185 AURF 43V ATUVS Ly ~ 4R ¥3630 x *
Y2-500GM3A FIU—RAB XA VFFIAFv b ¥990 @ @ Y4-001A JOYVRISRAT 4w IIN)— Y660 @ @
Y2-500GS-A  #ilE¥Y F7 1=Zv b ¥5,170 @ * Y4-001FA JOVK 9Ly N i— ¥770 @ %
Y2-500GSAA 7L DAvIFvT 7 @I\ ¥5,720 * @ Y4-016A F/R T4 T9V~ ¥880 @ @
Y2-501GGA ¥ FUR AT v b ¥330 @ @ Y4-201PA FIVEW NILISUT KA ¥330 @ @
Y2-501GS2A  FVF TR RS Thv T ¥1540 @ * Y4-203AA TSR H—RT DY ¥2640 % @
Y2-501GSAA  +¥ FJ FSA4ThvT ¥1,760 x @ YT-RWF5A L—y o914k 5g 1018 3ch ZOKA ¥440 % *
Y2501MRA  K—JU 7 Ys1 Yk L/R ¥1870 & &

HROLERUMEE. FPERLEETIHANDDET . JRMHEHFLNGEEE BHA) ([CDOE, REMAGIIERECTTHERTEL.



YT.RWS10A Y—¥YINyFU—OIAh ¥1.210 % % RP-042-10A  E#ELIHIF & V& M3x10mm 75y hAy RRIU 21— ¥880 * *

1mm/34 g 3—hURYAZ RP-042-10BA EHEIMIER®E M3x10mm 75y by KRHUa— ¥1,100 * *
ZC-206SHSA 0w FIY RR—)L S &iE 6 A7d 11.3mm ¥770 @ @ RP-042-12A  BHEIEIFS M M3x12mm 75y by K25 U1 — ¥990 % *
ZGC-A3B05BA ¢ 3x ¢ 6x0.5mm 7IL=Y A BfEA (R) ¥660 x * RP-042-15A  BHEELIEIF &8 M3x16mm J5w hy R25U 21— ¥990 * *
ZGC-A3B10BA ¢ 3x ¢ 6x1.0mm 7)L=Y A 8fEA (R) ¥660 x * RP-042-18A  BHELIEIF & E M3x18mm J5w hAy K25 U 21— ¥1,100 * *
ZC-A3615BA ¢ 3x ¢ 6x1.5mm ZIL=Y L 8EA (8) ¥660 x * RP-101MHA  B#HEFIVE MY X ¢ 4.8 0y RIY RR—)L ¥880 % *
ZC-A3620BA ¢ 3x ¢ 6x2.0mm 7IL=2 L 8EA (R) ¥660 © @ RP-101SHA  SIEFyYH SYAX¢ 4.8 0y RIY Rii—IL ¥880 * *
ZC-A3630BA ¢ 3x ¢ 6x3.0mm PIL=2 L 8{EA (&) ¥660 © © RP-110-04A  EHEIEIF 58 M2x 4mm Ry Ay KZIU1— ¥880 % *
ZC-A3660B ¢ 3x ¢ 6x6.0mm FIL=> 4 8{EA (&) ¥660 x @ RP-6113B6A 5 AZK—mAIL (R)27ARUT NI ATy k 6mm ¥1.210 % *
ZC-BH24A M2x4mm RE YAy R2IU1—¢ 42y K T0FA ¥440 @ @ RP-8113B8A 5 ARK—IMAI (R)2TARUT MNEHFTEY b 8mm ¥1210 * %
ZC-BH28TPA  M2x8.0mm BH ¥ v E>J 1.5mme A7t 8 A ¥440 © ® RP-6113WBA 5 AZK—mAIL (E)2 7 ARUT NI A 7€y k 6mm ¥1.210 % *
ZC-BH310A M3 X 10mmBH Y7 v hRIU2— 10 %A ¥e20 @ @ RP-6113W8A 5 AXK—UiA )L (E)2 5 ARUT hE ATt Y k 8mm ¥1210 % %
ZC-BH310TA  M3x10mmBHS 27U 21— 5 AAF Y~ 6 AR ¥550 x * RP-6213B6A 6 ARK—mAIL (R)25ARUT MNE A 7€y b 6mm ¥1210 % *
ZCBH312A M3 X 12mmBH Y& vk 27Ua—10%A ¥220 @ @ RP-6213B8A B AZK—KAIL ()27 ARUT MG A TEY ~ 8mm ¥1210 % *
ZC-BH312TA  M3x12mmBHS 27U1— 4 FAF Y 6 AN ¥550 * * RP-6218WBA 6 FZR—o 1)L ()27 ARUT M # T b 6mm ¥1,210 * %
ZC-BH315A M3 X 15mmBH Y7 k 27U2—104A ¥220 @ @ RP-6213W8A B FRK—UtAIL ()2 5 ARUT ME ATy b 8mm ¥1210 % *
ZC-BH330TA  M3x30mmBHS 22U 1— 2 AAFH Y 6 &R ¥550 * * 5555 <
ZCBH35A M3 X 5mmBH Y%y k 22U1— 10EA ¥220 % * rraataten i bTE S e~ 27 ¥1.210 % *
ZC-BH35TA  M3XBmmBHS 25U 1— 5 FAF T 6 & ¥550 * @ N RSOYaVRAL (B2 A
ZC-BH36-A M3 X 6mmBH Y&y k 2ZU2— 10 &A ¥o20 @ @ FPBSTIWEA kU kA 7Tty bk 6mm ¥1210 * %
ZC-BH36TA M3x6mmBHS 22U 1—5FXAFH > 6 &R ¥550 * * RP-6313YBA "\\3;?\%;377_;2'{'\)%&?&2 TA ¥1,210 % %
ZC-BH38-A M3 X 8mm BH V& v b 27U 1— 10 FA ¥220 @ @ D.CFSA 3omm H—U P57 (SILI=) Y3830 X *
ZC-BH38TA  M3x8mmBHS 24U 1— 5 XAF T 6 A5 ¥550 * * D.OFPA 30mm -5 7 s ieT) 3,630 . x
ZC-F310A M3 X 10mmFH V4w k 29U 21— 10 KA ¥220 @ @ T 8 :
ZC-F310TA  M3x10mmFHS 22U 1— 5 EAF S 6 &R ¥550 % * D-CFRA 80mm H—U>II7Y (LY K) : ¥3.630 & *
SCF312A MG X 12mmFH U5 w k 25U 2= 108X ¥220 ® ® YG-302V2 JIE RFFUVIIPAO va 3ch JORA ¥6,820 % *
ZCF312TA  M3x12mmFHS 22U 1— 4 AAFH Y 6 &R ¥550 * * DPP-302v4B  EP 7?:171 MIZT 7Y ya;i/:v'rn (8/3chA) ¥8648 O *
ZC-F315A M3 X 15mmFH V4w k 27U a1— 10 KA ¥220 * * DPP-302V4PB (Egp,géﬁéf\ﬁ§ﬁz Iérjbyv'm ¥8646 * *
ZCF315TA  M3x15mmFHS 22U 1— 4 AAFH Y 6 &R ¥550 % * = 2= Y
ZCF318A M3 X 18mmFH Y&y k 25U 1— 8AA ¥220 * * DPP-302V4RB (Ee%é‘ﬁéﬂﬁ%iﬁ”m ¥8,646 & %
ZC-F318TA M3x18mmFHS XU a1— 4 KXAFH > 6 BN ¥550 * * EP PUYvAMIRTFUY I w40
ZC-F38A M3 X 8mmFH V& v k Z&U1— 10 AA ¥220 @ @ DPP-302V4BL 5/ 3¢ hATIL—V er) ¥8.646 * *
ZC-F38TA M3Xx8mMmFHS X4 U 1— 5 AAFH > 6 @I ¥550 % % YT-15RTBA D=0 LYF (TSwP) 1.5mmAvIR RSA)(— ¥770 % %
ZC-N3APBKA 3mm 7ZILS8 TL—Y Fv k (B)4TA ¥330 % % YT-15RTRA D=0 LVF (FR) 1.6mmAY IR RSA)\— ¥770 % %
ZC-N3PA M3x2.4mm FL—>F v ~ 3mm 7L 8 ¥o20 * % YT-20RTBA D=0 LYF (TS5vY) 20mm Av IR RS5A){— ¥770 % *
ZC-N4FBKA  4mm/ ZILE® EL—yavISYIMFy b (B4ATA) ¥550 % * YT-20RTRA D=0 LYF () 20mm Ay I RS5A){— ¥770 % %
ZC-S36A 3 ¢ X8 ¢ X0.5mm Tv p— ¥o20  * YT-25PB5A I3E L—YVIEY ~INwIV ¥25630 * *
ZC-S37A ® 3x @ 7x0.5mm T v v — 10 A ¥oP0 @ @ YT-300A TFUYF BIY RF+ w7 5mm/5.5mm/7mm ¥330 % *
ZC-SS33A M3 X 3mm v k X J1— 10 AA ¥220 @ % YT-55RTBA D=0 LYF (TS5vY) 5B5mm Fv bk RSA1){— ¥880 * *
ZC-SS34A M3 X 4mm v ~ X&J1— 10 AA ¥o20 @ @ YT-55RTRA D—0Z LYF () 65mm Fv bk RS4/(— ¥880 * *
ZC-SS312A M3 X 12mm v k 25U 12— 10 &AA ¥o20 @0 @ YT-70RTBA D=0 LYF (TS5vY) 7.0mm Fv b RSA)(— ¥880 * *
ZR-DRAA DRA RUT RIVURF 4 ¥ 3 V5 PR T 7L MEERA ¥1,760 % * YT-70RTRA ~ D—ORDU—=UR LYF (F) 7.0mm >k F5A/)— ¥880 x *
ZR-DRCA DRC RUT RIURF 4 ¥ 3 V5 H—~v NMNEER ¥1,760 % * YT-CGPA FrYN= =Y TOR) ¥1.870 * *
ZR-DRTA A VEIA F—7 RUTRIURIA VA ¥440 % * YT-CGPBA FrvN\=r-y JO(%E) ¥1.870 % *
ZS-016MGF  YJ=Rv hJOYRRFAIIV N (TSv) ¥2,750 % * YT-HGTCA V=UYIA—RI\A =Y ¥2310 * *
ZS-018MGFBL Y%y h70Y MRF 4DV N (TIb—) ¥2,750 * * YT-RSBA AL ii L R AN ¥1.320 % *
ZS-01BMGFP X%y h7OYMRF 4DV~ (I\=T)b) ¥2,750 % * YT-YRTSBA D=0 VYFEYM(TSvI)NYIR/F vk ¥3,190 % *
ZS-018MGFR  XJ%w h7OYVRRF4IDIY N (Ly R) ¥2,750 * * YT-YRTSRA D=0 VYF ©YMYIR/FTYE ¥3,190 % *
ZS016MGR IRy NUPRTAYIV M (TS5wY) ¥2,750 % *
ZS-016MGRBL ¥¥Rvy RNUVRT 4TI b (TIL—) ¥2,750 % *
ZS-016MGRP  YIRv RUVIRT 4TV b (JX—TIb) ¥2,750 % *
ZS-016MGRR  YIRw hUVRT ATV b (LK) ¥2,750 * *
RC-313SA ZE-IHAX (12FA) ¥220 @ @
RC-313SBA  RE—ILHAX (104AN) B ¥330 * *
RP-031A 30mm o—UvHy Irv ¥1,430 % *
RP-032A 40mm 5—UvY T7Y ¥1,430 % *
RP-033A A I\—5—U>5 T 7> 30mm ¥2310 % *
RP-041-05A  EHEELIHIF & V& M3x Bmm RY Ay RZIY 21— ¥880 * *
RP-041061A ']n%é%fiﬂﬁﬂ?@‘/i’ M3x Bmm R Ay RZHU 21— ¥1870 % %
RP-041-06A  EHEELIEIF ¥ V8 M3x 6mm Ry YAy R2IU 21— ¥880 * *
RP-041081A ‘].%é%f}t?ﬁﬂ?ﬁ‘/ﬁ% M3x 8mm mR& Ay RZIU1— ¥1.870 % %
RP-041-08A  SIBELIEIF &% M3x 8mm Ry YAy RZZU 21— ¥880 * *
RP.041101A ;%é%f;\ﬂﬁua‘97§€ M3x10mm &Iy RZIUa1— ¥1.870 % %
RP-041-10A  EHEELIEIF & ~/% M3x10mm Ry YAy RAIU1— ¥880 % *
RP-041-12A  SHEELINIF & % M3x12mm Ry Ay RZH U 1— ¥990 * *
RP-041-15A  SHEELINIF &% M3x15mm Ry U~y RZHU1— ¥990 * *
RP-041-18A  EHAELIEIF & ~/% M3x18mm Ry YAy RATU1— ¥1,100 * *
RP-041-20A  EHEELIEIF ¥ V8 M3x20mm Ry YAy R2IY 21— ¥1,100 * *
RP-042-05A  EH#EELIHIF & V8 M3x 5mm 75w hAy RO U 21— ¥880 * *
RP-042061A :]%é%fiﬂﬁﬂ?@/ﬁ% M3x Bmm 75w Ay RRIY 21— ¥1870 % %
RP-042-06A  EHEEHIEIF 3 M3x 6mm 75w kA K& U1 — ¥880 * *
RP-042-06BA %*%EW%‘UE%@@ M3x 6mm 75y by KR U 21— ¥1,100 * * K2 R [ @ % 2 O] [y OEAREE D ST,
RP-042081A [ILINIF S ZBMIKBIM 7Z FAY KAZY 2= ¥1.870 * * ® = WEEH Kk =ATYIY 4= FTIVIVARPRUHARNTI Y
RP-042-08A  SHBEIEIF 5>/% M3x 8mm 75y hAaw KAZU1— ¥880 % * O = #v hOHRIC SO REEBNEIREO KT

=y 1= il S, W, < [
RP-042-08BA :ngﬁﬁm§ M3x 8mm 75> My FA7Y 2 ¥1.100 * x ¥R~V U R NOBBER. EROBRREFRE>TIBIEANEDET.
RP-042101A SHEYEIF & 8 M3x10mm 75w Ay RZ2F U 21— ¥1.870 % * V1.0 2024.12

10FAY

HROHERUMEE. PERCEEIIHENSHOET. JRMBFHFRNGEME BHA) (CDE, RFEMAGIIERCTTIHERTEL.



SUPER DRIFT SD3.0 Exploded View

ZC-BH310A

ZC-BH38-A
o

SD-00383 ﬁ
'
=)

>

Y4-203AA "@

ZC-BH315A

ZC-S37A

— ZCBH3BA

ZC-BH310A

% B8-206MHA

) Y2-207A

? ¢ i SD-TB30A

DRB-118LA

5D0-302S3

ZCF310A

S
ZC-A36608 ! .
- U
[B-202KPA BB-84.4A g
SD-20283

SD-202653 ¢4 —= ZC-A3620BA
u ¢ 0 .
ZC-A36208BA Oy, mpo050in :
B8-206LHA SD-20253 N SV
O\ > (P Y
> % BB-84-4A o
S Y4-201PA
& T ZC-A5710BA
Y4.016A O _ y
Nl\ﬁ@/ SD-202B53 ZCBH312A /'e _

ZCF310A y  RC3135A

b‘@ ) &
= U 0 g
RC-3138/—\7 > Ja016n 8 WZC-F%A

SD-00283

Y4-016A

Y2-207A

Gy SoTeas
(\ N
BE-30185A N .,,,, RD-00BFU

Y~

ZCF38A Q¥ 7cr38A
AD-008FL i 7CBH35TA
BD-301BA &

ZC-A5710BA
BB-105-2A

BD-009BFA

RD-O08FL
@ ZC-2065HSA
i BD-301BA

3 Y 7085364/ /RD-008FA19
1 B8-301BSA V22074

B8-301BA

i Z(C-A5710BA
Y2-010FHA
Y2-415AL3A
B8-206SHA 5p-011A



YS-8DS

V-S54 %; Y2-5144A

Y2-3045D2

ZC-5534A

ZC-S37A SG-A4880A

Y4-34A ZC-BH36-A
ZC-BH318A
vesc S e
O
B7-52BA
S YSTHE
(= M
D-184F D-182F
(Front) (Rear)
B10-533A B7-S3NA
(Front) (Rear)
Y4-S6A

MD-302TH

(@

Y4-016A = } %
RC-3135A Y2-501GSAA

Y4-38A
ZC-A3620BA
&

Y4-S8A

7C-A3620BA
B8-206LHA & -

Y2-500GM3A

Y2-503GHA
Y2-501GSAA
ZC-BH28TPA

BB8-500DPA
Assembly:Y4-010-A

Y4-010BA
Y4-010TPA

! l;i SDOT1A
” % B8-206SHA

BD-009BRA
BB-105-2A

; RD-008RS
Y2-011CB5A

& 330184 - 5% @E\
\) )\BS-SOWBSA < @ SDO11A




688€-968-6218+ XV4 888€-968-6c 18+ T3l
NVdVr L980-S0€ ‘anidaald ledeq| ‘Al eqmins] ‘egeleA 2-S8e AL OWNODIOA

(B~H>EZEBU) S L ~RE | &iC | ~HERHMES 688E-968-620 XvV4d 888£-968-620 3L
Z-GeETIRESUL>CEIE 1980-506t ICE BTNEY

SHYORIaon|[oy]

'SOI0USBD SAIDISIUILUPD AQ PAYSIIGDISe saulepInb Joyjo pup
SMD| 8y} Ujim 22UpjdWOoD Ul {daY 9ADY oM DU} UOHDULIOJU| [PUOSIOd [OHUOD AJJOLIS [[IM SM

° 6 PNEEE 2T LR BRI QL OBIFA LM O 2-SF I 2NC 2B Y EIAN RN O ELR

‘UOIPWLIOUI / S}JOUSQ SNOLDA PUD SI9}{S[SMaU [IDW-9
olpouad SO yoNs S8DIAISS 9sn Of 9|gp aq [lIm NOA ‘BulaysiBal Ag "0l alay awbu
‘., 218y Y2l|2, AQ UOIPWIOUI AIDSSOD8U J2JUd PUD WIOJ SIY} U0 PaquIsap 13N Dd 10
9P0D YO wou abpd uolpiisibBal OWONOA AW Of 0B aspajd ‘uolbiysibal 1osn oy Jo4

‘OWOYOA AW Of UolD.SIBa
19SN SPIDMO] SIOAD) INOA SNUIUOD 9SD3|d "SIBWOISND WO SJUBWWOD S|gPNIDA
uo paspq sa2laas Bullying apiroid pup sjonpoud sjjaq ainjonjnupw pup dojaasp
0} sadoy owoy0o A "awl siy} sionpoid owoxo A Buisoyoind 1o) yonw AISA NOA Yupy|

*PROGPELIHE2OY A—(2LEO

AABREBES2 2L WHER IS EHIOLCH2N—X '222522NEE2°\V
RASUY2RHMEETOEZH LAN4 2SS 2REES NI CEAN, " RUVE—VE
BICEANGGTHNEO RN "—CHO S B IWH OGS 2L OBE—A—T
" RNBEHRINEZEZ—A—TOVICEANEIDNERC

CERNDYZRYR

N2 ChB Y A—A2YNEYL BREPHEEOTRBNEGY RS HEONEEOSWEHSZ
RP2FICELRNR2CWGR2E  D2NELR2AAVNATVNERLLEREICERFO2

/88edAwW /W02 0wWo>0AwWesl//:sany (Aipu3 gam 104 jsenbay)
uoypisibay 19sM) OWONOA AW
(ELO—NNATLTIA)

8E2—6A—T 2CE AN







AS A MANUFACTURER OF WORLD CHAMPIONSHIP WINNING CARS,

YOKOMO WILL CONTINUE TO PROVIDE THE BEST AVAILABLE TECHNOLOGY TO R/C ENTHUSIASTS ALL OVER THE WORLD.
ENJOY THIS PRODUCT KNOWING THAT YOU ARE DRIVING ONE OF THE BEST HANDLING R/C CARS EVER DESIGNED.

This is not a toy and suitable for age 14 and above.
CNImETRESDF R, 14BULENESLET,
XA=EnE, E& 145 RUE,

5D TS K YOKOMO
ATERHEA R/C A— (5YATY PO—ILH—) OFFIA—H—TT., ZORRE. LEFEFE SDKEFE I-0v/EFE
ZUT R/C —L—RADBSETH B HFEFHEL— A THER. HHRO R/C A—I=7ICEATNTLET.

HRAtt 3TF T305-0861 FHEDL [FHEHE 4385-2 TEL 029-896-3888 FAX 029-896-3889 =ik : 9B~ 128 131~ 17 8 (REEERA~D)
YOKOMO LTD. 4385-2 Yatabe, Tsukuba City, Ibaraki Prefecture, 305-0861.JAPAN TEL +8129-896-3888 FAX +8129-896-3889 [ 2024.12 ]




	SDR030_Ｈ1
	sd3-0_manual_p02
	sd3-0_manual_p03
	SD3-0_manual_p04_47
	SD3-0_manual_p05_21
	SD3-0_manual_p06_67
	SD3-0_manual_p07_10
	SD3-0_manual_p08_13
	SD3-0_manual_p09_16
	SD3-0_manual_P10_79
	SD3-0_manual_P11_66
	SD3-0_manual_P12_18
	SD3-0_manual_P13_20
	SD3-0_manual_P14_19
	SD3-0_manual_P15_17
	SD3-0_manual_P16_24
	SD3-0_manual_P17_31
	SD3-0_manual_P18_03
	SD3-0_manual_P19_19
	SD3-0_manual_P20_17
	SD3-0_manual_P21_42
	SD3-0_manual_P22_28
	SD3-0_manual_P23_20
	SD3-0_manual_P24_09
	RD020_SD030_パーツリスト_v01
	sd3-0_tenkai_P1_54
	sd3-0_tenkai_P2_31
	SD3-0_manual_P30
	SD3-0_manual_P31
	SD3-0_manual_P32_04



